ORLAB
M 2 REPORT No.: SZ24010200W02

-

TEST REPORT

APPLICANT : MiMOMax Wireless Limited

PRODUCT NAME : 900MHz TornadoX Transceiver

MODEL NAME : MWL-TORNADOX-*G*D/E
BRAND NAME : Ubiik Mimomax
FCC ID : XMK-MMXTRNXB006

47 CFR Part 2

STANDARD(S) " 47 CFR Part 24

RECEIPT DATE . 2024-02-01

TEST DATE : 2024-02-21 to 2024-02-28
ISSUE DATE . 2024-03-05

._" \..-
. -
= O a
- B ¥
Certification

Gran Jing

U
Gan Jing ( Rapporteur)

Shon Jueshecs

Shen Junsheng( S‘L{pervisor)

-a Tested by:

A o Yy -
5 ' L 2
B ©5; st

Approved by:

NOTE: This document is issued by Shenzhen Morlab Communication Technology Co., Ltd., the test report shall not be reproduced except in
full without prior written permission of the company. The test results apply only to the particular sample(s) tested and to the specific tests carried
out which is available on request for validation and information confirmed at our website.

Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
NMORLARB  FL13 BuidingA, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn i

Page 1 of 64



¥ /ORLAB!

-

1. Technical

1.1. Applicant and Manufacturer Information
1.2. Equipment Under Test (EUT) Description
1.3. Test Standards and Results
1.4. Environmental Conditions
2. 47 CFR Part 2 and Part 24 Requirements
2.1. Radio Frequency Power Output and E.R.P.
2.2. Occupied Bandwidth
2.3. Spurious Emissions At Antenna Terminals
2.4. Radiated Spurious Emissions
2.5. Frequency Stability
Annex A Test Uncertainty

Annex B Testing Laboratory Information

DIRECTORY

REPORT No.: S$Z724010200W02

Information ...................................................................................

Change History

Issue

Date

Reason for change

1.0

2024-03-05

First edition

MORLAB

Shenzhen Morlab Communication Technology Co., Ltd.
FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555 Fax: 86-755-36698525

Http://www.morlab.cn E-mail: service@morlab.cn

Page 2 of 64

Ty

.’



¥ /ORLAB!

-

1. Technical Information

Note: Provide by applicant.

REPORT No.: S$Z724010200W02

1.1. Applicant and Manufacturer Information

Applicant: MiMOMax Wireless Limited
Applicant Address: 540 Wairakei Road, Christchurch 8053, New Zealand
Manufacturer: MiMOMax Wireless Limited
Manufacturer Address: 540 Wairakei Road, Christchurch 8053, New Zealand

1.2. Equipment Under Test (EUT) Description

Product Name:

900MHz TornadoX Transceiver

EUT Serial No:

(N/A, marked 1# by test site)

Hardware Version:

PO01

Software Version:

TRN_04.08.04

Operating Frequency Range:

930-931 MHz&940-941 MHz, 2Tx/2Rx

Channel Bandwidth:

12.5kHz; 25kHz; 50kHz

Modulation Type:

QPSK; 16QAM; 64QAM; 256QAM

Operating Voltage: 10.5-60Vdc
2.5 dBi
Omni Antenna | 4.0 dBi
6.0 dBi
Antenna Gain: 8.0 dBi
10.0dBi
Panel Antenna -
12.0 dBi
16.0 dBi
BW(kHz) Designator
o . 12.5kHz 10KOW1W
Emission Designator:
25.0kHz 20KOW1W
50.0kHz 42KOW1W
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1.3. Test Standards and Results

The objective of the report is to perform testing according to 47 CFR Part 2 and Part 24 for the EUT
FCC ID Certification:

No. | Identity Document Title

1 47 CFR Part 2 Frequency Allocations and Radio Treaty Matters; General Rules and
Regulations

2 47 CFR Part 24 Personal Communications Services

Test detailed items/section required by FCC rules and results are listed as below:

Method
Section Description Test Engineer Result Determination
/Remark
2 1046 Transmitter ' N
24.132 Conducted Output Gan Jing PASS No deviation
' Power and ERP/EIRP
2.1049 Occupied Bandwidth Gan Jing PASS No deviation
2.1051 Conducted Spurious
3 o puriou Gan Jing PASS No deviation
24133 Emissions
2.1053 Radiated Spurious _ _ L
. Li Hanbin PASS No deviation
24133 Emissions
2.1055 . . -
24.135 Frequency stability Gan Jing PASS No deviation

Note 1: The TornadoXR Transceiver complies with FCC 47 CFR Part 2 and Part 24 when tested in
accordance with the test methods described in 47 CFR Part 2 and Part 24.

Note 2: The TornadoXR Transceiver supports 2 Tx antenna ports, which was defined as Channel
H &Channel V separately.

Note 3: The path loss during the conducted RF test is calibrated to correct the results by the Ext
Gain setting. The Ext Gain contains two parts that cable loss of 0.7B and attenuator of 30.0dB.

Note 4: When the test result is a critical value, we will use the measurement uncertainty give the
judgment result based on the 95% confidence intervals.
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1.4. Environmental Conditions

During the measurement, the environmental conditions were within the listed ranges:

Temperature (°C): 15-35
Relative Humidity (%): 30 -60
Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M o RL AB FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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2.47 CFR Part 2 and Part 24 Requirements

REPORT No.: S$Z724010200W02

2.1.Radio Frequency Power Output and E.R.P.

2141.

Test result

Nominal Frequency: 930.50 MHz Tx Port: Channel H

E.R.P. (ANT E.R.P. (ANT
Channel Measured | Measured | Rated . .
. Modulation | Voltage Gain = Gain =
Bandwidth Power Power Power . .
Type (Vdc) 4.0dBi) 16.0dBi)
(kHz) (dBm) (Watt) (Watt)
dBm | Watt | dBm Watt
12.5 QPSK 24 33.80 2.399 250 | 35.65 | 3.673 | 47.65 | 58.210
12.5 16QAM 24 33.96 2.489 250 | 35.81 | 3.811 | 47.81 | 60.395
12.5 64QAM 24 34.01 2.518 250 | 35.86 | 3.855 | 47.86 | 61.094
12.5 256QAM 24 33.94 2477 250 | 35.79 | 3.793 | 47.79 | 60.117
25.0 QPSK 24 33.96 2.489 250 | 3581 | 3.811 | 47.81 | 60.395
25.0 16QAM 24 33.98 2.500 250 | 35.83 | 3.828 | 47.83 | 60.674
25.0 64QAM 24 34.02 2.523 250 | 35.87 | 3.864 | 47.87 | 61.235
25.0 256QAM 24 33.97 2.495 250 | 35.82 | 3.819 | 47.82 | 60.534
50.0 QPSK 24 33.88 2.443 250 | 35.73 | 3.741 | 47.73 | 59.293
50.0 16QAM 24 33.64 2.312 250 | 3549 | 3.540 | 47.49 | 56.105
50.0 64QAM 24 33.93 2472 250 | 35.78 | 3.784 | 47.78 | 59.979
50.0 256QAM 24 34.12 2.582 2.50 | 35.97 | 3.954 | 47.97 | 62.661
Nominal Frequency: 930.50 MHz Tx Port: Channel V
E.R.P. (ANT E.R.P. (ANT
Channel . Measured | Measured | Rated ) .
. Modulation | Voltage Gain = Gain =
Bandwidth Power Power Power . .
Type (Vdc) 4.0dBi) 16.0dBi)
(kHz) (dBm) (Watt) (Watt)
dBm | Watt | dBm | Watt
12.5 QPSK 24 33.60 2.291 250 | 3545 | 3.508 | 47.45 | 55.590
12.5 16QAM 24 33.73 2.360 250 | 3558 | 3.614 | 47.58 | 57.280
12.5 64QAM 24 34.07 2.553 250 | 3592 | 3.908 | 47.92 | 61.944
12.5 256QAM 24 33.81 2.404 250 | 3566 | 3.681 | 47.66 | 58.345
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REPORT No.: S$Z724010200W02

25.0 QPSK 24 33.70 2.344 250 | 3555 | 3.589 | 47.55 | 56.885
25.0 16QAM 24 33.62 2.301 250 | 3547 | 3.524 | 47.47 | 55.847
25.0 64QAM 24 33.88 2.443 250 | 35.73 | 3.741 | 47.73 | 59.293
25.0 256QAM 24 33.91 2.460 250 | 35.76 | 3.767 | 47.76 | 59.704
50.0 QPSK 24 34.01 2.518 250 | 35.86 | 3.855 | 47.86 | 61.094
50.0 16QAM 24 33.78 2.388 250 | 35.63 | 3.656 | 47.63 | 57.943
50.0 64QAM 24 33.86 2.432 250 | 35.71 | 3.724 | 47.71 | 59.020
50.0 256QAM 24 33.98 2.500 250 | 3583 | 3.828 | 47.83 | 60.674
Nominal Frequency: 940.50 MHz Tx Port: Channel H
E.R.P. (ANT E.R.P. (ANT
Channel Measured | Measured | Rated . .
. Modulation | Voltage Gain = Gain =
Bandwidth Power Power Power . .
Type (Vdc) 4.0dBi) 16.0dBi)
(kHz) (dBm) (Watt) (Watt)
dBm | Watt | dBm Watt
12.5 QPSK 24 34.12 2.582 2.50 | 35.97 | 3.954 | 47.97 | 62.661
12.5 16QAM 24 33.77 2.382 250 | 3562 | 3.648 | 47.62 | 57.810
12.5 64QAM 24 33.97 2.495 250 | 3582 | 3.819 | 47.82 | 60.534
12.5 256QAM 24 33.97 2.495 250 | 3582 | 3.819 | 47.82 | 60.534
25.0 QPSK 24 33.53 2.280 250 | 35.38 | 3.451 | 47.38 | 54.702
25.0 16QAM 24 33.56 2.415 250 | 3541 | 3.475 | 47.41 | 55.081
25.0 64QAM 24 33.69 2.455 250 | 35.54 | 3.581 | 47.54 | 56.754
25.0 256QAM 24 33.62 2.636 250 | 3547 | 3.524 | 47.47 | 55.847
50.0 QPSK 24 33.58 2.280 250 | 3543 | 3.491 | 47.43 | 55.335
50.0 16QAM 24 33.83 2.415 250 | 35.68 | 3.698 | 47.68 | 58.614
50.0 64QAM 24 33.90 2.455 250 | 35.75 | 3.758 | 47.75 | 59.566
50.0 256QAM 24 34.21 2.636 250 | 36.06 | 4.036 | 48.06 | 63.973
Nominal Frequency: 940.50 MHz Tx Port: Channel V
E.R.P. (ANT E.R.P. (ANT
Channel . Measured | Measured | Rated . .
Modulation | Voltage Gain = Gain =
Bandwidth Power Power Power . .
Type (Vdc) 4.0dBi) 16.0dBi)
(kHz) (dBm) (Watt) (Watt)
dBm | Watt | dBm | Watt
12.5 QPSK 24 33.55 2.265 250 | 3540 | 3.467 | 47.40 | 54.954
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12,5 16QAM 24 34.1 2.576 250 | 35.96 | 3.945 | 47.96 | 62.517
12.5 64QAM 24 34.17 2.612 250 | 36.02 | 3.999 | 48.02 | 63.387
12.5 256QAM 24 33.88 2.443 250 | 35.73 | 3.741 | 47.73 | 59.293
25.0 QPSK 24 33.76 2.377 250 | 35.61 | 3.639 | 47.61 | 57.677
25.0 16QAM 24 33.72 2.355 250 | 35,57 | 3.606 | 47.57 | 57.148
25.0 64QAM 24 33.96 2.489 250 | 35.81 | 3.811 | 47.81 | 60.395
25.0 256QAM 24 33.93 2472 250 | 35.78 | 3.784 | 47.78 | 59.979
50.0 QPSK 24 33.84 2.421 250 | 35.69 | 3.707 | 47.69 | 58.749
50.0 16QAM 24 33.99 2.506 250 | 35.84 | 3.837 | 47.84 | 60.814
50.0 64QAM 24 34.13 2.588 250 | 35.98 | 3.963 | 47.98 | 62.806
50.0 256QAM 24 34.12 2.582 250 | 3597 | 3.954 | 47.97 | 62.661

Note1: Measurements were carried out at the RF output terminals of the transmitter using
spectrum analyzer. The path loss during the conducted RF test is calibrated to correct the results
by the Ext Gain setting. The Ext Gain contains two parts that cable loss of 0.7dB and attenuator of
30.0dB.

Note 2: The transmitter has a rated output power of 2.512 Watt (34dBm).The measured power has
been shown to be within +/- 1 dB of the rated power.

Note3:E.[.R.P. (dBm) = Conducted Output Power (dBm) + Antenna Gain (dBi); E.R.P. (dBm) =
E..LR.P. (dBm) - 2.15.

Noted: Part 24 does not specify the transmitter output power.

Base stations transmitting in the 930-931 MHz and 940-941 MHz bands are limited to 3500 watts
e.r.p. per authorized channel and are unlimited in antenna height except as provided in paragraph
(d) of this section.

Note 5: The product’s antenna is a special MIMO antenna with cross-polarization which is able to
transmit and receive on both the vertical and horizontal polarizations at the same time, the MIMO
antennas are essentially two antennas in one.

Note 6: According to KDB 662911, the MIMO directional gain is the gain of an individual antenna.
Note7: The DUT transmitter ports are completely uncorrelated. According to KDB 662911 the
conducted power or E.R.P is measured on each port individually and it complies with the
regulations.
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2.2.0ccupied Bandwidth

2.2.1. Definition

Emission Designator:

REPORT No.: S$Z724010200W02

Frequency (MHz) BW(kHz) Designator
930.931MH 12.5kHz 10KOW1W
- z
25.0kH 20KOW1W
940-941MHz 5.0kHz OKO
50.0kHz 42KOW1W

Note: The above data combined with uncertainty and rounding calculations are consistent with the

actual test data.

According to FCC section 2.1049, the occupied bandwidth is the frequency bandwidth such that,
below its lower and above its upper frequency limits, the mean powers radiated are each equal to
0.5 percent of the total mean power radiated by a given emission.

Occupied bandwidth is also known as the 99% emission bandwidth.

2.2.2. Test Description

Measurements have been made of each modulation type using a spectrum analyzer operating in

occupied bandwidth mode.

Shenzhen Morlab Communication Technology Co., Ltd.
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2.2.3. Test Result

Nominal Frequency: 930.50 MHz

& T

1T - =

Channel
Tx Port anne Emission Type Occupied Bandwidth(kHz)
Bandwidth(kHz)
QPSK 8.994
16QAM 9.020
12.5
64QAM 8.993
256QAM 8.993
QPSK 18.707
16QAM 18.713
H 25.0
64QAM 18.779
256QAM 18.712
QPSK 41.372
16QAM 41.222
50.0
64QAM 41.473
256QAM 41.181
QPSK 8.999
16QAM 8.992
12.5
64QAM 9.004
256QAM 8.972
QPSK 18.826
16QAM 18.695
\Vj 25.0
64QAM 18.838
256QAM 18.623
QPSK 41.237
16QAM 41.372
50.0
64QAM 41.263
256QAM 41.206
Shenzhen AanrIab Cor.nmunicat.ion Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MO R A o e e e we Mipihammoraben  Eml: sanio@roriabon
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Nominal Frequency: 940.50 MHz

REPORT No.: S$Z724010200W02

Tx Port Channel Emission Type Occupied Bandwidth(kHz)
Bandwidth(kHz) yp P
QPSK 8.966
16QAM 9.021
12.5
64QAM 9.014
256QAM 8.972
QPSK 18.945
16QAM 19.233
H 25.0
64QAM 18.932
256QAM 18.933
QPSK 41.373
16QAM 41.378
50.0
64QAM 41.421
256QAM 42.531
QPSK 8.088
16QAM 8.980
12.5
64QAM 8.999
256QAM 8.983
QPSK 18.674
16QAM 18.788
v 25.0
64QAM 18.622
256QAM 18.665
QPSK 41.090
16QAM 41.164
50.0
64QAM 41174
256QAM 41.388
MORLAB FL 3 Bl A Fonane Saionce Forkc Mg LonaChang Road. el 66-750-366965%9 Za T%ste;%szlsb
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REPORT No.:

SZ24010200W02

930.50MHz/Channel H/12.5kHz/QPSK

930.50MHz/Channel H/12.5kHz/16QAM

Agilent Spectrum Analyzer - Occupied

Agilent Spectrum Analyze

STATUS!

AALIGN 11:49:45AM Feb 23, 2024 RE EiF] ‘SENSEINT] \BLIGN OFF 11:56:26 AM Feb 23, 2024
eq: 930.500000 MHz Radio Std 930.500000 MHZ er Freq: 930500000 MHz Radio Std: None Recall State
- T Run ‘AvglHold:>1001100 rig n ‘Avg|Hold:>1001100
| #IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile... FromFile...
10 dB/div Ref 40.00 dBm 10 dBldiv Ref 40.00 dBm
Log[—T Log——T 7
00 EdilRegister} 300 Edit Regisler>
ne Names oo Names
00 10 .
o Register 1 oo Register 1
00 Last: 31212019) 100 Last: 311212019
o 3:54:55 PM| s 3:54:55 PM|
100 300 —
Register 2| Register 2|
o (empty) 00 (empty)
50.0 -50.0
Center 930.5 MHz Span 25 kHz Register 3 Center 930.5 MHz Span 25 kHz. Register 3
#Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms| eg;jm‘;y) #Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms| eg('fmf,[y)
Occupied Bandwidth Total Power 40.8 dBm Occupied Bandwidth Total Power 40.8 dBm
8.994 kHz Register 4| 9.020 kHz Register 4|
5 (empty); ; (empty)|
Transmit Freq Error 94 Hz OBW Power 99.00 % Transmit Freq Error 92 Hz OBW Power 99.00 %
x dB Bandwidth 10.10 kHz x dB -26.00 dB x dB Bandwidth 10.07 kHz xdB -26.00 dB
More, More|
10f3 10f3

sTATUS

930.50MHz/Channel H/12.5kHz/64QAM

930.50MHz/Channel H/12.5 kHz/256QAM

Agilent Spectrum Analyzs d BW

wsG I File <25K.930.5.state> recalled

A | ARG I TEr I R—— R 500 AC SENGEINT AALIG OFF 0 Recal Stat
Center Freq 930.500000 MHz e 0.500000 MHz Radio Std: None ecal State [Center Freq 930.500000 MHz | Center Freq: 930.500000 MHz ecall State
Trig: Free Run ‘AvglHold:>1001100 Trig: Free Run ‘Avg|Hold:>100/100
| #IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile... FromFile...
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Log[—— Log 1
300 EditRegister} w ‘ Edit Regisler>
20 Names 200 T T Names
00 100
o Register 1 e I Register 1
00 Last: 31212019 100 Last: 311212019
o 3:54:55 PM| s 3:54:55 PM|
100 300
) Register 2| Register 2|
oo (empty) e (empty)
50.0 -50.0
Center 930.5 MHz Span 25 kHz Register 3 Center 930.5 MHz Span 25 kHz. Register3
#Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms| 99(':"“::’,) #Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms| e":esmi[w
Occupied Bandwidth Total Power 41.1dBm Occupied Bandwidth Total Power 40.8 dBm
8.993 kHz Register 4| 8.993 kHz Register 4|
_ (empty) ; (empty)
Transmit Freq Error 110 Hz OBW Power 99.00 % Transmit Freq Error 91 Hz OBW Power 99.00 %
x dB Bandwidth 10.09 kHz x dB -26.00 dB x dB Bandwidth 10.14 kHz xdB -26.00 dB
More, More|
10f3 10f3
usa sTaTuS: wsa, sTaTus.
trum Analyzer - Occupied BW Agilent Spectrum Analyzer - Occupied BW.
2 AC s 5:' lgo —— AL L Recall State RE 500 AC SEf | ANALIGN OFF L20UFBPMFD 23,2024 | oo |
K enter Freq: E Iz adio : None _ Ci Fi 930.500000 MH: Radio Std: N
[Center Freq 930.500000 MHz Trg: Fme'gun Avgltiold>100/100 enter Freq 930.500000 MHz T:;:;:e;enu" Avg|;old:>1onl1no adio Std: None
#IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile.... FromFile....
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Log[— 7 Log
00 EditRegister> 00 EditRegister |
0o Names 2 Names
00 100
o Register 1 v Register 1
00 Last: 312/2019) 100 Last: 31212019
- 3:54:55 PM| 0 :54:55 PM|
- w . -30.0
0o Register 2| . Register 2|
. (empty); (empty),
50.0 -50.0
Center 930.5 MHz Span 50 kHz N enter . iz an r4
p R ter3) Center 930.5 MH; Span 50 kH. Register 3
#Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms 99(':mf){y) #Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms 99(:m§:y)
Occupied Bandwidth Total Power 41.3 dBm O ied Bandwidth Total Power 41.1 dBm
18.707 kHz Register4| 18.713 kHz Register4|
(empty) ! (empty)
Transmit Freq Error 84 Hz OBW Power 99.00 % Transmit Freq Error 113 Hz OBW Power 99.00 %
x dB Bandwidth 21.04 kHz x dB -26.00 dB x dB Bandwidth 21.01 kHz x dB -26.00 dB
More| More|
10f3 10f3)

STATUS

s

STATUS
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REPORT No.: S$Z724010200W02

930.50MHz/Channel H/25.0 kHz/64QAM

930.50MHz/Channel H/25.0 kHz/256QAM

Agilent Spectrum Analyzer - Occ:

jed BW

lent Spectrum Analyzer

Oc

[ & [soe ac SENSEINT Recal Stat = AAGIGF | 1a030eeureb2s 202 | oo e
(Confer Freq 930.500000 MHz ] ot Tt SOOMEIAE ) upee > e ™ || enterFreq 530500000 MHz ] G Tist SO0k o SN M
#IFGzin:waC) #Atten: 20 4B ) Radio Device: BTS #IFGain:Low #Atten: 20 dB ) Radio Device: BTS
FromFile... FromFile...
’\Ll)d idiv Ref 40.00 dBm 1Lod idiv. Ref 40.00 dBm
og og[™—
1” EditRegisler’ £l EditRegister>
2. Names 200 Names
10 10
o Register 1 0 Register 1
0 Last: 311212019 100 Last: 31212019
3:54:55 PM| 200 3:54:55 PM|
00 00
I Register 2| Register 2|
10 400
- ‘ (empty) - (empty)|
500 ‘ 500
Center 930.5 MHz Span 50 kHz Regi 3 Center 930.5 MHz Span 50 kHz, Regi 3
#Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms eg;fr:%[y) #Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms| eg:i‘;{y)
Occupied Bandwidth Total Power 40.5 dBm [o] ied Bandwidth Total Power 41.3 dBm
18.779 kHz Register4| 18.712 kHz Register 4|
. (empty) B (empty)|
Transmit Freq Error 160 Hz OBW Power 99.00 % Transmit Freq Error 121 Hz OBW Power 99.00 %
x dB Bandwidth 21.09 kHz xdB -26.00 dB x dB Bandwidth 20.92 kHz x dB -26.00 dB
More| More|
10f3 103
usa sTaTus| wsa

STATUS |

930.50MHz/Channel H/50.0 kHz/QPSK

930.50MHz/Channel H/50.0 kHz/16QAM

Agilent Spectrum Analyzer - Occupied BW.

R 1500 AC SENSEINT AALIGH OFF TN p— R 500 AC AATGIOT | 1a0ugmerh s e | oo e
amarrrag 3050000 o anter e scoSong Rale SN
Sentar kG AN Trig:Free Rum avglHold> 1001100 o et A ) Trig:Free Fum AvgHold> 100100 e
#Atten: 20 4B Radio Device: BTS HIFGain:Low  #Atten: 20 dB Radio Device: BTS
FromFile... FromFile...
10 dB/div Ref 40.00 dBm 10 dB/div Ref 40.00 dBm
Log Log
o EditRegisler) - EditRegister'
200 Names 2« Names
100 100!
o Register 1 o Register 1
00 Last: 311212019 100 Last: 31212019
3:54:55 PM| 3:54:55 PM|
200 200
100 200
o Register 2| w00 Register 2|
o (empty) (empty)|
-50.0
Center 930.5 MHz Span 100 kHz; Register3 Center 930.5 MHz Span 50 kHz, Register 3
#Res BW 1kHz #VBW 3 kHz Sweep 95.6 ms 99('3"";[” #Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms| eg(lem?::y)
Occupied Bandwidth Total Power 41.0 dBm [o] h Total Power 41.1 dBm
41.372 kHz Register4| 18.713 kHz Register 4|
; (empty) B (empty)|
Transmit Freq Error =191 Hz OBW Power 99.00 % Transmit Freq Error 113 Hz OBW Power 99.00 %
x dB Bandwidth 46.50 kHz xdB -26.00 dB x dB Bandwidth 21.01 kHz x dB -26.00 dB
More| More|
10f3 103
usa sTaTus| wsa

STATUS

930.50MHz/Channel H/50.0 kHz/64QAM

930.50MHz/Channel H/50.0 kHz/256QAM

Agilent Spectrum Analyzer - Occupied BW.

I T R p—— R [500 AC SENSEINT MAUGNOF [120302PHFED25,2024 | ooy
Center Freq: 930500000 MH: Radio Std: N ICenter Freq 930.500000 MHz | Center Freq: 930.500000 MH: Radio Std: N
Trig:Free Rum AvglHold> 10000 o e A (i A0 M Trig:Free Fum AvglHold> 00100 o
#IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile... FromFile....
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Log[——T 7 Log
%00 EdltRegIsler> 00 EditRegister |
a0 Names o Names
100 100
e Register 1 v Register 1
00 Last: 3/1212019) 100 Last: 31212019
o 3:54:55 PM| oo :54:55 PM|
300 -30.0
0o Register 2| . Register 2|
o (empty) (empty)
50.0 ‘ -50.0
Center 930.5 MHz Span 50 kHz Register 3 Center 930.5 MHz Span 50 kHz. Register 3
#Res BW 510 Hz #VBW 1.5 KHz Sweep 184 ms i) #Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms, e e
Occupied Bandwidth Total Power 40.5 dBm O ied Bandwidth Total Power 41.3 dBm
18.779 kHz Register 4| 18.712 kHz Register 4|
. (empty) B (empty)|
Transmit Freq Error 160 Hz OBW Power 99.00 % Transmit Freq Error 121 Hz OBW Power 99.00 %
x dB Bandwidth 21.09 kHz xdB -26.00 dB x dB Bandwidth 20.92 kHz x dB -26.00 dB
More, More|
10f3 10f3)
usa status wsa sTaTus.
Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

MORLAB

FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn
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ORLABS}

REPORT No.: S$Z724010200W02

930.50MHz/Channel V/12.5kHz/QPSK

930.50MHz/Channel V/12.5kHz/16QAM

Agilent Spectrum Analyzer - Occupied

Agilent Spectrum Analyze

s | d)File <12.5K.930.5.state> recalled

STATUS!

AALIGN 11:44:51 AM Feb 23, 2024 RE EiF] SENSE:INT]| \BLIGN OFF 11:46:01 AM Feb 23, 2024
eq: 930.500000 MHz Radio Std 930.500000 MHZ er Freq: 930500000 MHz Radio Std: None Recall State
- T Run ‘AvglHold:>1001100 rig n ‘Avg|Hold:>1001100
| #IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile... FromFile...
10 dB/div Ref 40.00 dBm 10 dBldiv Ref 40.00 dBm
Log[—T Log——T 7
00 EdilRegister} 300 Edit Regisler>
ne Names oo Names
00 10 ¥
o Register 1 oo T Register 1
00 Last: 31212019) 100 Last: 311212019
o 3:54:55 PM| s 3:54:55 PM|
0.0 - 300
0o 1 Register 2| 100 Register 2|
B ‘ (empty); i (empty)
50.0 -50.0
Center 930.5 MHz Span 25 kHz Register 3 Center 930.5 MHz Span 25 kHz. Register 3
#Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms| eg;jm‘;y) #Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms| eg('fmf,[y)
Occupied Bandwidth Total Power 41.7 dBm Occupied Bandwidth Total Power 41.6 dBm
8.999 kHz Register 4| 8.992 kHz Register 4|
5 (empty); ; (empty)|
Transmit Freq Error 77Hz OBW Power 99.00 % Transmit Freq Error 91 Hz OBW Power 99.00 %
x dB Bandwidth 10.10 kHz x dB -26.00 dB x dB Bandwidth 10.11 kHz xdB -26.00 dB
More, More|
10f3 10f3

sTATUS

930.50MHz/Channel V/12.5kHz/64QAM

930.50MHz/Channel V/12.5 kHz/256QAM

Agilent Spectrum Analyzs d BW

STATUS

s

A | ARG 11:47:01 AM Feb 23, 2024 R 500 AC SENGEINT AALIG OFF 0
[Center Freq 930.500000 MHz 0.500000 MHz Radio Std: None Recall State [Center Freq 930.500000 MHz | Center Freq: 930.500000 MHz Recall State
Trig: Free Run ‘AvglHold:>1001100 Trig: Free Run ‘Avg|Hold: 1001100
| #IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile... FromFile...
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Log[—— Log
300 EditRegister} w Edit Regisler>
20 Names 200 Names
00 100 ¢
o Register 1 uo T Register 1
0o Last: 31212019 100 Last: 311212019
o 3:54:55 PM| s 3:54:55 PM|
100 300
0o Register 2| w00 Register 2|
“ (empty); (empty)|
50.0 -50.0
Center 930.5 MHz Span 25 kHz Register 3 Center 930.5 MHz Span 25 kHz. Register3
#Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms| egister #Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms| egister
(empty); (empty)|
Occupied Bandwidth Total Power 41.8 dBm Occupied Bandwidth Total Power 41.8 dBm
9.004 kHz Register 4| 8.972 kHz Register 4|
! (empty) ! (empty)
Transmit Freq Error 116 Hz OBW Power 99.00 % Transmit Freq Error 100 Hz OBW Power 99.00 %
x dB Bandwidth 10.04 kHz x dB -26.00 dB x dB Bandwidth 10.07 kHz xdB -26.00 dB
More, More|
10f3 10f3
usa sTaTuS: wsa, sTaTus.
trum Analyzer - Occupied BW. Agilent Spectrum Analyzer - Occupied BW.
S AC i BEE I N R —, R [500 AC SENSEINT PN YT T R
c q930. enter Freq: 930 z adio Std: None ICenter Freq 930.500000 MHz | Center Freq: 930.500000 MH: Radio Std: N
[Center Freq 930.500000 MHz Trg: Fme'gun Avgltiold>100/100 enter Freq 930.500000 MHz T:;:;:e;enu" Avg|;old:>1onl1no adio Std: None
#IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile.... FromFile....
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Log[— 7 T Log
300 | ‘ EditRegister> 00 ‘ EditRegister |
20 t Names 2 T Names
00 100
o Register 1 v Register 1
00 Last: 3/12/2019) 100 Last: 31212019
- 3:54:55 PM| 0 :54:55 PM|
- | r. 500
0o Register 2| . Register 2|
. (empty); (empty),
50.0 -50.0
Center 930.5 MHz Span 50 kHz Register 3 Center 930.5 MHz Span 50 kHz. Register 3
#Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms egister #Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms egister
(empty); (empty);
Occupied Bandwidth Total Power 42.5 dBm O ied Bandwidth Total Power 42.1 dBm
18.826 kHz Register4| 18.695 kHz Register4|
(empty); B (empty)|
Transmit Freq Error 64 Hz OBW Power 99.00 % Transmit Freq Error 66 Hz OBW Power 99.00 %
x dB Bandwidth 20.94 kHz x dB -26.00 dB x dB Bandwidth 21.01 kHz x dB -26.00 dB
More| More|
10f3 10f3)

STATUS

MORLAB

Shenzhen Morlab Communication Technology Co., Ltd.
FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555

Http://www.morlab.cn

Fax: 86-755-36698525

E-mail: service@morlab.cn
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ORLABS}

REPORT No.: S$Z724010200W02

930.50MHz/Channel V/25.0 kHz/64QAM 930.50MHz/Channel V/25.0 kHz/256QAM

Agilent Spectrum Analyzer - Occupied BW.

lent Spectrum Analyzer - Oc

” 500 AC SENSEINT AMALGHOFF | 11:40:41 8MFeb23, 2024 _W = DAGIGF | ALa0mAMFb2s 02 | oo e S|
(Confer Freq 930.500000 Mz ] ot Tt SOSOMEIAE ) pee 0> one ™ || enterFreq 530500000 MHz ] G Tist SO0k o SN M
#IFGzin:waC) #Atten: 20 4B ) Radio Device: BTS #IFGain:Low #Atten: 20 dB ) Radio Device: BTS
FromFile... FromFile...
’\Ll)d idiv Ref 40.00 dBm 1Lod idiv. Ref 40.00 dBm
og og[—
1” EditRegisler’ £l EditRegister>
2. Names 200 Names
10 10
o Register 1 0 Register 1
0 Last: 311212019 100 Last: 31212019
3:54:55 PM| 200 3:54:55 PM|
00 s | | Ao 00 | — - v
Register 2| Register 2|
10 400
N (empty) N (empty),
500 500
Center 930.5 MHz Span 50 kHz Regi 3 Center 930.5 MHz Span 50 kHz, Regi 3
#Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms eg;fr:%[y) #Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms| eg:i‘;{y)
Occupied Bandwidth Total Power 41.7 dBm [o] ied Bandwidth Total Power 42.0 dBm
18.838 kHz Register4| 18.623 kHz Register 4|
; (empty) 5 (empty)
Transmit Freq Error 51Hz OBW Power 99.00 % Transmit Freq Error 72 Hz OBW Power 99.00 %
x dB Bandwidth 21.07 kHz xdB -26.00 dB x dB Bandwidth 21.03 kHz x dB -26.00 dB
More| More|
10f3 103
usa sTaTus| wsa

STATUS |

930.50MHz/Channel V/50.0 kHz/QPSK 930.50MHz/Channel V/50.0 kHz/16QAM

Agilent Spectrum Analyzer - Occupied BW.

R 1500 AC SENSEINT] AALIGH OFF 2 80 Feb 23, 2024 Frequency T AAGIOE | IbaLaLamrzs e | oo e
amarrrag 3050000 o anter e scoSong Ralo SN
Sentar kG AN Trig:Free Rum avglHold> 1001100 o et A ) Trig:Free Fum AvgHold> 100100 e
#Atten: 20 4B Radio Device: BTS HFGaindLow  #Atten: 20 dB Radio Device: BTS
FromFile...
10 dB/div Ref 40.00 dBm 10 dB/div Ref 40.00 dBm
Log Log I
o Center Freq| - ‘ EditRegister'
200 MHz| 2« I Names
100 1 1 100! 1 |
o o Register 1
00 1 | 100 1 Last: 31212019
. 200 3:54:55 PM|
100 200
o w00 Register 2|
400 (empty)]
-50.0
Center 930.5 MHz Span 100 kHz; CF st Center 930.5 MHz Span 50 kHz, Register 3
#Res BW 1kHz #VBW 3 kHz Sweep 95.6 ms 10,000 k‘a” #Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms| egister
X 2 (empty)
lAut M
Occupied Bandwidth Total Power 41.8 dBm fute o o h Total Power 42.1 dBm
41.237 kHz Freqoftest 18.695 kHz Regpsterd
(emp!
Transmit Freq Error -28 Hz OBW Power 99.00 % OHz Transmit Freq Error 66 Hz OBW Power 99.00 %
x dB Bandwidth 46.51 kHz xdB -26.00 dB x dB Bandwidth 21.01 kHz x dB -26.00 dB
More|
103
usc | dFile <50K.930.5.state> recalled sTaTus| wse

STATUS

930.50MHz/Channel V/50.0 kHz/64QAM 930.50MHz/Channel V/50.0 kHz/256QAM

Agilent Spectrum Analyzer - Occupied BW.

Agilent Spectrum Analyzer - Occupied BW.

A\ALIGN OFF 11:40:41 AM Feb 23, 2024 |
Center Freq: 930500000 MHz Radio Std: None Recall State eq: 930.500000 MHz Radio Std: None Recall State
Trig: Free Run ‘AvglHold>100/100 = Trig:Free Run ‘AvglHold:>100/100
#IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile... FromFile...,
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Loa——T 7 Log[——T 7
%00 EdltRegIsler> 00 EditRegister |
a0 Names o Names
100 | I 100 !
e Register 1 v Register 1
00 Last: 3/1212019 100 Last: 31212019
, 3:54:55 PM| 3:54:55 PM|
200 20
300 -30.0
0o Register 2| . Register 2|
o | I (empty) I (empty)
50.0 -50.0
Center 930.5 MHz Span 50 kHz Register 3 Center 930.5 MHz Span 50 kHz. Register 3
#Res BW 510 Hz #VBW 1.5 KHz Sweep 184 ms i) #Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms, e e
Occupied Bandwidth Total Power 41.7 dBm O ied Bandwidth Total Power 42.0 dBm
18.838 kHz Register 4| 18.623 kHz Register 4|
(empty) (empty);
Transmit Freq Error 51Hz OBW Power 99.00 % Transmit Freq Error 72 Hz OBW Power 99.00 %
x dB Bandwidth 21.07 kHz xdB -26.00 dB x dB Bandwidth 21.03 kHz x dB -26.00 dB
More, More|
10f3| 10f3]
usa status| wse staus
Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M o RLAB .13 BuidingA Feivang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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ORLABS}

REPORT No.: S$Z724010200W02

940.50MHz/Channel H/12.5kHz/QPSK

940.50MHz/Channel H/12.5kHz/16QAM

Agilent Spectrum Analyzer - Occupied

msG | d)File <12.5K.940.5.state> saved

STATUS!

09:39:57 AM Feb 23, 2024 SENSE:INT] AdL 09:40:52 AM Feb 23, 2024
eq: 940.500000 MHz Radio Std: er 940.500000 MHz Radio Std: None Frequency
- T Run ‘AvglHold: 611100 rig n ‘Avg|Hold: 941100
| #IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
10 dB/div Ref 40.00 dBm 10 dBldiv Ref 40.00 dBm
Log[—T Log——T 7
00 Center Freq| 300 Center Freq|
200 940.500000 MHz| 20 940.500000 MHz|
00 10
0.00 0o
00 100
200 200
100 300
400 00
50.0 -50.0
Center 940.5 MHz Span 25 kHz CF St Center 940.5 MHz Span 25 kHz. CF st
#Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms seookn||  [rRes BW 240 Hz #VBW 750 Hz Sweep 413.6 ms; 2200 K]
Auto Man lAuto Man
Occupied Bandwidth Total Power 40.8 dBm Occupied Bandwidth Total Power 41.3 dBm
8.966 kHz Freqortset 9.021 kHz Freqottset
Transmit Freq Error 113 Hz OBW Power 99.00 % OHz| Transmit Freq Error 52Hz OBW Power 99.00 % 0 Hz|
x dB Bandwidth 10.05 kHz x dB -26.00 dB x dB Bandwidth 10.07 kHz xdB -26.00 dB

sTATUS

940.50MHz/Channel H/12.5kHz/64QAM

940.50MHz/Channel H/12.5 kHz/256 QAM

Agilent Spectrum Analyzs

d BW

wsa| I File <25K.940.5 state> recalled

STATUS

s

A | ARG , 2024 R 500 AC SENGEINT ANALIGN OFF ]09:24:50 AM Feb 23, 2024
[Center Freq 940.500000 MHz 0500000 MHz Radio Std: None Recall State [Center Freq 940.500000 MHz | Center Freq: 940.500000 MHz Std: None Recall State
Trig: Free Run ‘AvglHold:>1001100 Trig: Free Run ‘Avg|Hold:>100/100
| #IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile... FromFile...
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Log[—— Log
300 EditRegister} w Edit Regisler>
0o ‘ Names 200 Names
00 100
o Register 1 uo Register 1
0o Last: 31212019 100 Last: 311212019
o 3:54:55 PM| s 3:54:55 PM|
0.0 v, 300
) Register 2| Register 2|
oo (empty) e (empty)
50.0 -50.0
Center 940.5 MHz Span 50 kHz Register 3 Center 940.5 MHz Span 50 kHz. Register3
#Res BW 1kHz #VBW 3 kHz Sweep 47.8 ms 99(':"“::’,) #Res BW 1 kHz #VBW 3 kHz Sweep 47.8ms e":esmi[w
Occupied Bandwidth Total Power 41.3 dBm Occupied Bandwidth Total Power 42.0 dBm
18.932 kHz Register 4, 18.933 kHz Registerd|
_ (empty) ; (empty)
Transmit Freq Error 60 Hz OBW Power 99.00 % Transmit Freq Error 64 Hz OBW Power 99.00 %
x dB Bandwidth 21.58 kHz x dB -26.00 dB x dB Bandwidth 21.62 kHz xdB -26.00 dB
More, More|
10f3 10f3
usa sTaTuS: wsa, sTaTus.
i trum Analyzer - Occupied BW Agilent Spectrum Analyzer - Occupied BW.
2 AC s 5: “gw —— AL g Recall State RE 500 AC SEf | MAIGNORE [092420AMFb25,2024 | o e |
c q 940. enter Freq: 940 z adio Std: None Center Freq: 940.500000 MH: Radio Std: N
[Center Freq 940.500000 MHz e Fme'gun Avelbiold:100/100 enter Freq 940.500000 MHz T:;:;:e;enu" Avg|;old:>1onl1no adio Std: None
#IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile.... FromFile....
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Log[— 7 Log
300 ‘ EditRegister> 00 - - - - EditRegister |
20 1 Names 2 Names
00 100
o Register 1 v Register 1
00 Last: 3/12/2019) 100 Last: 31212019
- 3:54:55 PM| 0 :54:55 PM|
00 — -30.0
0o Register 2| . Register 2|
. (empty); (empty),
50.0 -50.0
Center 940.5 MHz Span 50 kHz Register 3 Center 940.5 MHz Span 50 kHz. Register 3
#Res BW 1 kHz #VBW 3 kHz Sweep 47.8ms 99(':mf){y) #Res BW 1kHz #VBW 3 kHz Sweep 47.8ms 99(:m§:y)
Occupied Bandwidth Total Power 41.3 dBm O ied Bandwidth Total Power 43.1 dBm
18.945 kHz Register4| 19.233 kHz Register4|
) (empty) ! (empty)
Transmit Freq Error 177 Hz OBW Power 99.00 % Transmit Freq Error 70 Hz OBW Power 99.00 %
x dB Bandwidth 21.66 kHz x dB -26.00 dB x dB Bandwidth 21.79 kHz x dB -26.00 dB
More| More|
10f3 10f3)

STATUS

MORLAB

Shenzhen Morlab Communication Technology Co., Ltd.
FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555

Http://www.morlab.cn

Fax: 86-755-36698525

E-mail: service@morlab.cn
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ORLABS}

REPORT No.: S$Z724010200W02

940.50MHz/Channel H/25.0 kHz/64QAM 940.50MHz/Channel H/25.0 kHz/256 QAM

Agilent Spectrum Analyzer - Occupied BW.

Agilent Spectrum Analyzer - Oc

— ‘SENSE:INT| A\ALIGN OFF 09:24:39 AM Feb 23, 2024. 7&“" State l RE
c q 940. Center Freq: 840500000 MHz Radio Std: None enter Freq 940.500000 MHz
et SR rE RN L= T Trig:FreeRun ‘AvglHold:> 100100 i

= AIGIOFF | o9i24 r—
| Genter Freq: 340500000 MHz Radio Std: None Recall State
Trig: Free Run ‘AvglHold:>1001100
#IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile... FromFile...
10 dB/div Ref 40.00 dBm 10 dB/div Ref 40.00 dBm
Log Loal— T ]
1” i EditRegisler’ £l Edit Register>
2. Names 2 Names
10 10
o Register 1 0 Register 1
00 1 1 Last: 311212019 100 Last: 31212019
. 3:54:55 PM| . 3:54:55 PM|
20.0 -20.0
00 | 1 N 00
Register 2| Register 2|
o (empty) 00 (empty)
500 500
Center 940.5 MHz Span 50 kHz Regi 3 Center 940.5 MHz Span 50 kHz, Regi 3
#Res BW 1kHz #VBW 3 kHz Sweep 47.8ms eg;fr:%[y) #Res BW 1 kHz #VBW 3 kHz Sweep 47.8 ms eg&‘;{w
Occupied Bandwidth Total Power 41.3 dBm [o] ied Bandwidth Total Power 42.0 dBm
18.932 kHz Register4| 18.933 kHz Register 4|
. (empty) . (empty),
Transmit Freq Error 60 Hz OBW Power 99.00 % Transmit Freq Error 64 Hz OBW Power 99.00 %
x dB Bandwidth 21.58 kHz xdB -26.00 dB x dB Bandwidth 21.62 kHz x dB -26.00 dB
More| More|
10f3 103
usa sTaTus| wsa

STATUS |

940.50MHz/Channel H/50.0 kHz/QPSK 940.50MHz/Channel H/50.0 kHz/16QAM

Agilent Spectrum Analyzer - Occupied BW.

R 1500 AC SENSEINT AMALIGH OFF|09:0:34 AMFeb23, 2024 Frequency R 500 AC T ANALIGN OFF __]09:00:23AM Feb 23, 2024 Frequency
amarrrag si0Sui000 i o anter e a0 ong s o St
entankGERERIE NI Trig:Free Rum avglHold> 1001100 o ek Al (A0 i Trig:Free Fum AvgHold> 100100 e
#Atten: 20 4B Radio Device: BTS HIFGain:Low  #Atten: 20 dB Radio Device: BTS
10 dB/div Ref 40.00 dBm 10 dB/div Ref 40.00 dBm
Log Log
o Center Freq| e Center Freq|
20 MHz| 20 940.500000 MHz|
100 100! 1
0.00 0.
00 100
200 200
00 200
100 00
-50.0
Center 940.5 MHz Span 100 kHz; CFStep Center 940.5 MHz Span 100 kHz: CF Step)
#Res BW 1kHz #VBW 3 kHz Sweep 95.6 ms| 10,000 kHz| #Res BW 1kHz #VBW 3 kHz Sweep 95.6 ms| 10,000 kHz|
lAut M Aut M
Occupied Bandwidth Total Power 42.3 dBm fute o o h Total Power 42.2 dBm fute il
41.373 kHz Freqoftest 41.378 kHz rreqortse]
Transmit Freq Error -23 Hz OBW Power 99.00 % OHz Transmit Freq Error -11Hz OBW Power 99.00 % O Hz]
x dB Bandwidth 46.47 kHz xdB -26.00 dB x dB Bandwidth 46.56 kHz x dB -26.00 dB
usa sTaTus| wsa

STATUS

940.50MHz/Channel H/50.0 kHz/64QAM 940.50MHz/Channel H/50.0 kHz/256QAM

Agilent Spectrum Analyzer - Occupied BW.

A\ALIGN OFF 02:08:09 AM Feb 23, 2024 | 4
Center Freq: 940.500000 MHz Radio Std: None Frequency -eq: 940.500000 MHz Radio Std: None Frequency
Trig: Free Run ‘Avg|Hold:>100/100 T Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
10 dEidiv____ Ref 40.00 dBm 10 dBidiv___ Ref 40.00 dBm
Log— 1] Log[— T ]
%00 1 ” Center Freq| 00 T CenterFreq|
20 MHz| 2 940.500000 MHz|
100 100 !
00 o
00 100
200 200
300 -30.0
00 0o
500 -50.0
Center 940.5 MHz Span 100 kHz CF st Center 940.5 MHz Span 100 kHz CF st
#Res BW 1 kHz #VBW 3 kHz Sweep 95.6 ms 10000 #Res BW 1KHz #VBW 3 kHz Sweep 95.6 ms 100000h)
Occupied Bandwidth Total Power 43.5 dBm put Man Occupied Bandwidth Total Power 42.1 dBm pute Men
41.421 kHz Freqoffset 41.531 kHz FreqOffset
Transmit Freq Error 41Hz OBW Power 99.00 % 0Hz Transmit Freq Error -76 Hz OBW Power 99.00 % O Hz]
x dB Bandwidth 46.71 kHz xdB -26.00 dB x dB Bandwidth 46.73 kHz x dB -26.00 dB
wse m— ws srarus
Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M o RLAB .13 BuidingA Feivang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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REPORT No.: S$Z724010200W02

940.50MHz/Channel V/12.5kHz/QPSK

940.50MHz/Channel V/12.5kHz/16QAM

Agilent Spectrum Analyzer - Occupied
__ | &

STATUS!

09:54:24 AM Feb 23, 2024 SENSE:INT] A\ BLIGN OFF 09:53:27 AM Feb 23, 2024
eq: 940.500000 MHz Radio Std: er Freq: 940500000 MHz None
Trig: Free Run ‘AvglHold: 1001100 rig n ‘Avg|Hold:>1001100
| #IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
10 dB/div Ref 40.00 dBm 10 dBldiv Ref 40.00 dBm
Log[—T Log——T 7
00 Center Freq| 300 Center Freq|
200 940.500000 MHz| 20 940.500000 MHz|
00 10
0.00 0o
00 100
o 200
100 300
400 00
50.0 -50.0
Center 940.5 MHz Span 25 kHz CF St Center 940.5 MHz Span 25 kHz. CF st
#Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms seookn||  [rRes BW 240 Hz #VBW 750 Hz Sweep 413.6 ms; 2200 K]
Auto Man lAuto Man
Occupied Bandwidth Total Power 41.4 dBm Occupied Bandwidth Total Power 41.8 dBm
8.988 kHz Freqortset 8.980 kHz Freqottset
Transmit Freq Error 49 Hz OBW Power 99.00 % OHz| Transmit Freq Error 80 Hz OBW Power 99.00 % 0 Hz|
x dB Bandwidth 10.06 kHz x dB -26.00 dB x dB Bandwidth 10.06 kHz xdB -26.00 dB

sTATUS

940.50MHz/Channel V/12.5kHz/64QAM

940.50MHz/Channel V/12.5 kHz/256QAM

Agilent Spectrum Analyze d BW

STATUS!

o A 2024 RF 500 AC SENSEINT ANAUIGN OFF — |00:50:25 AM Feb 23, 2024
T A 0O NN0 MR Trig: Free Run ‘Avg|Hold:>1001100 FRadio St None R CSTAE TR EA NS00 N7 ?;:?;:::e;;:w'smon:xﬁo|d>1001100 StlNone R
| #IFGain:Low #htten: 20 4B ) Radio Device: BTS #IFGain:Low - #Atten: 20 dB Radio Device: BTS
10dici__Ref 40.00 dBm j0dBici__Ref 40.00 dBm
og g
300 Center Freq| w Center Freq|
200 940.500000 MHz| 200 940.500000 MHz|
00 100 |
0.00 0.0 r
0.0 -10.0
200 200
00 200
00 200
50.0 -50.0
Center 940.5 MHz Span 25 kHz orst Center 940.5 MHz Span 25 kHz oret
#Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms seoorn||  [rRes BW 240 Hz #VBW 750 Hz Sweep 413.6ms Se00 k]
Auto Man i Auto Man
Occupied Bandwidth Total Power 41.5 dBm Occupied Bandwidth Total Power 42.7 dBm
8.999 kHz Freqoneet 8.983 kHz Freqoneet
Transmit Freq Error 106 Hz OBW Power 99.00 % OHz Transmit Freq Error 86 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 10.08 kHz x dB -26.00 dB x dB Bandwidth 10.10 kHz xdB -26.00 dB

STATUS

940.50MHz/Channel V/25.0 kHz/QPSK

940.50MHz/Channel V/25.0 kHz/16QAM

trum Analyzer - Occupied BW

wsa| I File <25K.940.5 state> recalled

STATUS

s

S AC SENSEINT NALIGN O [09157:27 AMFeb 23, 2024 m
[Center Freq 940.500000 MHz Center Freq: 940.500000 MHz Radio Std: None Recall State eq: 940.500000 MHz Radio Std: None Recall State
Trig: Free Run ‘AvglHold:>1001100 Trig: Free Run ‘Avg|Hold:>1001100
{ #IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile.... FromFile....
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Log[— 7 Log
00 EditRegister> 00 EditRegister |
20 Names 2 ] Names
00 100
o Register 1 v Register 1
00 Last: 312/2019) 100 Last: 31212019
- 3:54:55 PM| 0 :54:55 PM|
300 — -30.0
0o Register 2| . Register 2|
i (empty) (empty)
50.0 -50.0
Center 940.5 MHz Span 50 kHz Register 3 Center 940.5 MHz Span 50 kHz. Register 3
#Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms 99(':mi{y) #Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms 99(:m§{y)
Occupied Bandwidth Total Power 41.6 dBm O ied Bandwidth Total Power 41.4 dBm
18.674 kHz Register4| 18.788 kHz Register4|
(empty); B (empty)|
Transmit Freq Error 60 Hz OBW Power 99.00 % Transmit Freq Error 100 Hz OBW Power 99.00 %
x dB Bandwidth 20.96 kHz x dB -26.00 dB x dB Bandwidth 20.90 kHz x dB -26.00 dB
More| More|
10f3 10f3)

STATUS

MORLAB

Shenzhen Morlab Communication Technology Co., Ltd.
FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555

Http://www.morlab.cn

Fax: 86-755-36698525
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REPORT No.:

SZ24010200W02

940.50MHz/Channel V/25.0 kHz/64QAM

940.50MHz/Channel V/25.0 kHz/256QAM

Agilent Spectrum Analyzer - Occupied BW.

SE

Agilent Spectrum Analyzer

Oc

[ & [soa ac SENSEINT ANALIGH OFF T [ = AIGIOFF | 09i59
(CEHBTIF 6 040 SO0 MFEINIY Sor (RS oSO | Radosiétons | Rei3% || CSTESHFTSN OROSOODIONEENN Cory s SO Fadiouitons | Rt e
#IFGzin:waC) #Atten: 20 4B ) Radio Device: BTS #IFGain:Low #Atten: 20 dB ) Radio Device: BTS
FromFile... FromFile...
’\Ll)d idiv Ref 40.00 dBm 1Lod idiv. Ref 40.00 dBm
og S
1” F EditRegisler’ £l EditRegister>
2. Names 200 Names
10 10
o Register 1 0 Register 1
0 Last: 311212019 100 Last: 31212019
3:54:55 PM| 200 3:54:55 PM|
00 00
[ Register 2| Register 2|
10 400
- ‘ (empty) - (empty)|
500 ‘ 500
Center 940.5 MHz Span 50 kHz Regi 3 Center 940.5 MHz Span 50 kHz, Regi 3
#Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms eg;fr:%[y) #Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms| eg:i‘;{y)
Occupied Bandwidth Total Power 41.7 dBm [o] ied Bandwidth Total Power 41.5 dBm
18.622 kHz Register4| 18.665 kHz Register 4|
. (empty) B (empty)|
Transmit Freq Error 78 Hz OBW Power 99.00 % Transmit Freq Error 61 Hz OBW Power 99.00 %
x dB Bandwidth 20.87 kHz xdB -26.00 dB x dB Bandwidth 21.03 kHz x dB -26.00 dB
More| More|
10f3 103
usa sTaTus| wsa

STATUS |

940.50MHz/Channel V/50.0 kHz/QPSK

940.50MHz/Channel V/50.0 kHz/16QAM

Agilent Spectrum Analyzer - Occupied BW.

R 1500 AC SENSEINT AALIGH OFF e p—— R 500 AC AATGIOE 001N RDZ 02 | e
Center Freq: 940500000 MH: : N [Center Freq 940.500000 MHz ] Center Freq: 540.500000 MH: Radio Std: N
entankGERERIE NI Trig:Free Rum avglHold> 1001100 o It e ) M Trig:Free Fum AvgHold> 100100 e
#Atten: 20 4B Radio Device: BTS HIFGain:Low  #Atten: 20 dB Radio Device: BTS
FromFile... FromFile...
10 dB/div Ref 40.00 dBm 10 dB/div Ref 40.00 dBm
Log I Log
o I EditRegisler) - | Edit Register'
200 Names 2« Names
100 1 1 100!
o Register 1 o Register 1
00 | Last: 311212019 100 Last: 31212019
o 3:54:55 PM| 200 3:54:55 PM|
100 200}y |
o Register 2| w00 Register 2|
o (empty) (empty)|
-50.0
Center 940.5 MHz Span 100 kHz; Register3 Center 940.5 MHz Span 100 kHz: Register 3
#Res BW 1kHz #VBW 3 kHz Sweep 95.6 ms egister #Res BW 1KkHz #VBW 3 kHz Sweep 95.6 ms egister
(empty) (empty),
Occupied Bandwidth Total Power 41.3 dBm [o] h Total Power 41.4 dBm
41.388 kHz Register4| 41.090 kHz Register 4|
. (empty) . (empty)
Transmit Freq Error 78 Hz OBW Power 99.00 % Transmit Freq Error 44 Hz OBW Power 99.00 %
x dB Bandwidth 46.18 kHz xdB -26.00 dB x dB Bandwidth 46.03 kHz x dB -26.00 dB
More| More|
10f3 103
wsG d)File <50K.940.5.state> recalled STATUS use

STATUS

940.50MHz/Channel V/50.0 kHz/64QAM

940.50MHz/Channel V/50.0 kHz/256QAM

Agilent Spectrum Analyzer - Occupied BW.

Agilent Spectrum Analyzer - Occupied BW.

A\ALIGN OFF 10:01:46 AM Feb 23, 2024 |
Center Freq: 940500000 MHz Radio Std: None Recall State eq: 940.500000 MHz Radio Std: None Recall State
Trig: Free Run ‘AvglHold:>100/100 Trig: Free Run ‘Avg|Hold: 1001100
#IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile... FromFile...,
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Log[——T 7 (R o m—
%00 T T I EdltRegIsler> 00 EditRegister |
a0 Names o Names
100 | | 100
e Register 1 v Register 1
00 Last: 3/1212019) 100 Last: 31212019
o 3:54:55 PM| oo :54:55 PM|
300 -30.0
0o | | Register 2| . Register 2|
o (empty) (empty)
50.0 -50.0
Center 940.5 MHz Span 100 kHz Register 3 Center 940.5 MHz Span 100 kHz Register 3
#Res BW 1kHz #VBW 3 kHz Sweep 95.6ms eglster #Res BW 1KHz #VBW 3 kHz Sweep 95.6 ms| egister
(empty) (empty)|
Occupied Bandwidth Total Power 41.5 dBm O ied Bandwidth Total Power 41.5 dBm
41.164 kHz Register 4| 41.174 kHz Register 4|
. (empty) B (empty)|
Transmit Freq Error 209 Hz OBW Power 99.00 % Transmit Freq Error 57 Hz OBW Power 99.00 %
x dB Bandwidth 46.74 kHz xdB -26.00 dB x dB Bandwidth 46.67 kHz x dB -26.00 dB
More, More|
10f3 10f3)
usa status wsa

STATUS

Shenzhen Morlab Communication Technology Co., Ltd.

MORLAB
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Tel: 86-755-36698555
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ORLAB
M 2 REPORT No.: SZ24010200W02

-

2.3.Spurious Emissions At Antenna Terminals

2.3.1. Test Requirement

According to FCC section 2.1051, 24.131 and 24. 133(a) section

The authorized bandwidth of narrowband PCS channels will be 10 kHz for 12.5 kHz channels and
45 kHz for 50 kHz channels. For aggregated adjacent channels, a maximum authorized bandwidth
of 5 kHz less than the total aggregated channel width is permitted.

For transmitters authorized a bandwidth greater than 10 kHz:

1. On any frequency outside the authorized bandwidth and removed from the edge of the
authorized bandwidth by a displacement frequency (fd in kHz) of up to and including 40 kHz: at
least 116 Log10 ((fd + 10)/6.1) decibels or 50 plus 10 Log10 (P) decibels or 70 decibels, whichever
is the lesser attenuation;

2. On any frequency outside the authorized bandwidth and removed from the edge of the
authorized bandwidth by a displacement frequency (fd in kHz) of more than 40 kHz: at least 43 +
10 Log10 (P) decibels or 80 decibels, whichever is the lesser attenuation;

For transmitters authorized a bandwidth of 10 kHz:

1. On any frequency outside the authorized bandwidth and removed from the edge of the
authorized bandwidth by a displacement frequency (fd in kHz) of up to and including 20 kHz: at
least 116 x Log10 ((fd + 5)/3.05) decibels or 50 + 10 x Log10 (P) decibels or 70 decibels,
whichever is the lesser attenuation;

2. On any frequency outside the authorized bandwidth and removed from the edge of the
authorized bandwidth by a displacement frequency (fd in kHz) of more than 20 kHz: at least 43 +
10 Log10 (P) decibels or 80 decibels, whichever is the lesser attenuation.

Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M o RL AB FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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2.3.2. Test Result

REPORT No.: S$Z724010200W02

Nominal Frequency: 930.50 MHz Tx Port: Channel H

12.5kHz/QPSK

12.5kHz/16QAM

Agilent Spectrum Analyze

00 AC NSEINT] ANALIGN OFF [ 1 % Tsoa ac | JMALIGN OFF |12:13:06 PlFeb
5 ) Avg Type: RMS ™ g Avg Type: RMS TRACE
SRAT R IRPENIAS IS S10000) ‘i‘,‘,‘: Fast Trig: Free Run AvgHold> 1001100 AR A RAATAN 0 G,,','.Ioz Fast @l Trig: Free Run AVaIHok>100/100 i e
IFGain:Low ~ #Atten: 16 dB eaintow ™ #Atten: 16 4B oeT|A N RN 1
NextPeak| NextPeak|
Rof Ofeet 305 dB MKkr2 3.183 98 GHZ ot Offeot 305 dB MKr2 3.186 59 GH]
[0 gaidy_Ref 30.50 dBm -39.319 dBm [0 geidy_Ref 30.50 dBm -39.332 dBm
05 20
e Next Pk Right; " Next Pk Right|
o 500 o 500
350 . 950 oo
55 Next Pk Left] 195 Next Pk Left|
s 25
. (2 . . (2
i i i i Marker Deita 495 i i i i Marker Delta
1 \ \ g A \ \
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF|
930,83 MHz 32590 dBm
318398GHz  39.319 dBm
3 Mkr—RefLvl MKr—RefLvl
5
6
7
g More| More,|
10 10f2 10f2
1 v
< >
usa sTaTuS: wsa, sTaTus,

12.5kHz/64QAM

12.5kHz/256QAM

ctrum Analyzer - Swept SA

AC INT| A | | R [s0a ac | : 024
Peak Search Peak Search
K Avg Type: g Avg Type: TRACE
Marker 2 3179958750000GHz ] . ... fugTpe e Co IERRR Marker 2 3056375250000 GHz _ T rrgrrecrun JuaTwe RS vl
IFGain:Low #Atten: 16 dB oET|A NI IFGain:Low HAtten: 16 dB DeT|A NN T
NextPeak| Next Peak|
Ref Offset 305 dB Mkr2 3.179 96 GHz| Ref Offset 30.5 dB Mkr2 3.056 38 GHz
10 dBidiv_Ref 30.50 dBm -39.048 dBm 10deiciy__Ref 30.50 dBm -39.560 dBm
og og
05 ko
Next Pk Right] R Next Pk Right|
105 10
o500 0.500
950 1 1 1 — 950 30008
Next Pk Left] 195 Next Pk Left|
3 25
e 9
‘ ’ ! i i Marker Delta w95 ‘ ‘ ’ ‘ Marker Delta
\ \ | - | \ \ \
Start 30 MHz Stop 9.500 GHz| Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
N f 930.83 MHz 32.888 dBm N f 930.83 MHz 4 dBm
N f 3.179 96 GHz 39.048 dBm f 305638GHz 39560 dBm
3 Mkr—RefLu 3 MKr—RefLvl
5 5
6 6
7 7
g More, g More|
10 h | 1 0f2] 10 b 10f2
1 v " ~
« 3y & 3
usG staTus usG sTaTus

Shenzhen Morlab Communication Technology Co., Ltd.

MORLAB

Tel: 86-755-36698555
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REPORT No.: S$Z724010200W02

25.0kHz/QPSK

25.0kHz /16QAM

SENGEINT SENGEINT) ANALIGN OFF
vg Type: RMS
Trig: Free Run AvglHol Trig Run Avg|Hold:>100/100
7 satten: 16 a8 Founitow - Hatten: 16 4B
NextPeak| NextPeak|
Mkr2 3.297 39 GHz| Mkr2 2.661 00 GHz|
Ref Offset 30.5 dB Ref Offset 30.5 dB
19 daidiv Ref 30.50 dBm -39.498 dBm 10 dBidv Ref 30.50 dBm -39.538 dBm|
T T
s
" Next Pk Right; " Next Pk Right|
j0.500 U
9.50
Next Pk Left] Next Pk Left|
[} ¢
: Marker Delta) 98 [ Marker Delta|
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKkr—CF|
| T k]
1N f 930.83 MHz 32.961 dBm 1N f 930,83 MHz 32.338 dBm
w2 N f 329739 GHz 39.498 dBm w2l N f 266100GHz 39538 dBm
3 Mkr—RefLvi, i Mkr—RefLvl
5 5
6 3
7 7
g More, g More|
10 10f2) 10 10f2]
1 v 1 v
< > < >
sTaTUS usG sTaTus

H
g

25.0kHz /256 QAM

STATUS!

25.0kHz /64QAM
Agilent Spectrum Analyzer Agilent Spectrum Analyzer - Swept SA
S0 A SENSEINT] MALIG) Peak Search T N 1 E S R—
Marker 2 3.132845500000 GHz i Avg Type: RMS eak Searcl [Marker 2 1.861261250000 GHz 1. Avg Type: RMS 5156 eak Searc|
PNO: Fast GO Trig: Free Run AvglHold:>100/100 PNO: Fast GO Trig: Free Run AvglHold:>100/100 TYPE(A i
IFGaim:Low __#Atten: 16 dB oeriA NN \FGainlow * HAtten: 16 dB oeT|A NN
NextPeak| NextPeak|
Ref Offset 305 dB Mkr2 3.132 85 GHz Ref Offset 30.5 dB Mkr2 1.861 26 GHz|
[0 geidiy_Ref 30.50 dBm -40.238 dBm 10 geidy_Ref 30.50 dBm -38.148 dBm|
e T
» 2
. Next Pk Right] . Next Pk Right|
o 500 o 500
9.50 -9.50 e
Next Pk Left] 195 Next Pk Left|
3 - ¢
! | I Marker Dettal 49 5i ! i Marker Detta|
i EE N \ \
Start 30 MHz Stop 9.500 GHz. Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
930.83 MHz 930.83 MHz 6 dBm
313285 GHz 186126GHz  38.148 dBm
3 Mkr—RefLvi 3 MKr—RefLvl
5 5
6 6
7 7
H More| H More
10 10f2) 10 10f2]
1 v 1 v
< > < >
wse starus

50.0kHz/QPSK

50.0kHz /16QAM

trum Analyzer - S

SENSELINT] NALIGN OF

509 AC
Marker 2 9.446731250000 GHz . Avg Type: RMS
= Trig: Free Run AvglHold:>100100

PNO: Fast 5
IFGain:Low #Atten: 16 dB

TvPE

=5| Peaksearch
i
oer|A 1111011

A

nalyz ept

| | R |so@ AC |
[Marker 2 9.420215250000 GHz N Avg Type: RMS TRACE 56
n Trig: Free Run Avg|Hold:>100/100 TYPE|A it

0: Fast Cp) peT[A NN

SENSEINT RGN OFF | 12:07:09 PMFeh

Peak Search

PNO: F:
IFGain:Low ~ #Atten: 16 dB

Mkr2 9.420 22 GHz|

NextPeak|

STATUS

NextPeak|
Mkr2 9.446 73 GHZ
Ref Offset 305 dB Ref Offset 30.5 dB
[0 geidy_Ref 30.50 dBm -39.268 dBm 19geidly_Ref 30.50 dBm -39.720 dBm
T T
05 20
. Next Pk Right] o Next Pk Right|
o 500 o500
550 950 ——
95 Next Pk Left] 195 Next Pk Left|
s ¢ . 3
‘ ‘ i Marker Delta 495 ! | ! ! Marker Delta
-59.5
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
|
930.83 MHz 930,83 MHz 32560 dBm
9.446 73 GHz 942022GHz 39720 dBm
3 Mkr—RefLvi H MKr—RefLvl
5 5
6 6
7 7
g More| g More,
10 10f2 10 10f2
1 v 1 o
< > < >
wsa, sTaTus.

Shenzhen Morlab Communication Technology Co., Ltd.
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Tel: 86-755-36698555 Fax: 86-755-36698525
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REPORT No.: S$Z724010200W02

50.0kHz /64QAM 50.0kHz /256QAM
Agilent Spectrum Analyzer - Swept SA
SENSE!INT] 12:08: O'i:g\;@ 2:?, 2EI524 Peak Search
G W e
NextPeak| NextPeak|
Mkr2 8.918 54 GHZ Mkr2 3.145 63 GHZ]
Ref Offset 305 dB Ref Offset 305 dB
[0 deidy_Ref 30.50 dBm -39.853 dBm daidiv__Ref 30.50 dBm -39.432 dBm
T T
" Next Pk Right; Next Pk Right|
j0.500
9.50
5 1 1 1 Next Pk Left] Next Pk Left|
I | ! Marker Delta) ! Marker Delta|
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz Sweep 16.00 ms (40001 pts) MKkr—CF|
| T k]
1N f 93083 MHz 32,656 dBm 1N f
w2 N f 891854GHz  39.853 dBm w2 N f
3 Mkr—RefLvi 3 MKr—RefLvl
5 5
6 6
7 7
g More, g More|
10 10f2 10 10f2
1 v 1 v
< > < >
usa sTATuS. wsa. sTaTus.

Nominal Frequency: 930.50 MHz Tx Port: Chan nel V

12.5kHz/QPSK

12.5kHz/16QAM

STATUS

Agilent Spectrum Analyzer - Swept SA
Avg Type: RMS 255-|  PeakSearch
: AvglHold: 1001100 TvoE[a W
oo " #httar 16 4B o oeTlA NNRN 1
et Ofecta0s B MKr2 6.760 57 GHZ NextPeak Mkr2 1.861 26 GHZ] NextPeak
19 deidiv Ref 30.50 dBm -39.901 dBm 0 dBidiv -38.476 dBm|
R S0.90 CBm
" i
" Next Pk Right; " Next Pk Right|
j0.500
9.50 e
5 1 1 1 Next Pk Left] Next Pk Left|
| Marker Delta) Marker Delta|
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz Sweep 16.00 ms (40001 pts] MKr—CF|
| k]
93083 MHz 33.479 dBm 1N
676057 GHz  39.901 dBm w2 N
Mkr—RefLvi 3 MKr—RefLvl
5
6
7
More, g More|
10f2 10 10f2
v 1
< > < >
wsa. sTaTus.

12.5kHz/64QAM

12.5kHz/256QAM

SENSEUNT] MALIG) 12.21:24 PMFeb 23,2024
TRace Peak Search

Agilent Spectrum Analyzer - Swept SA

|| R [S0e AC |
[Marker 2 1.861261250000 GP o Trig:Free Run

A\BLIGN OFF

g Type: RMS.
Avg|Hold:>100/100

2 A
Marker 2 1.861261250000 GHz . Avg Type: RMS
PNO: Fast o Trig: Free Run AvglHold:>100/100 TYEs e

Mkr2 1.861 26 GHz|

1221156 PMFeb 23,2024
TRACE[ 3

56

Peak Search

NextPeak|

IFGain:Low ~ #Atten: 16 dB
NextPeak|

Mkr2 1.861 26 GHz|
-38.567 dBm

STATUS!

STATUS |

Ref Offset 305 dB
10 dBidiv__Ref 30.50 dBm -38.366 dBm 10 dBidiv
Log ——F——T— Log
2
. Next Pk Right| . Next Pk Right|
o 500 o500
9.50 1 950
95 Next Pk Left] 195 Next Pk Left|
[} ¢
i i ! Marker Delta) 495 i Marker Delta|
505 ‘ ‘ 505 ‘
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz Sweep 16.00 ms (40001 pts) MKr—CF|
[ Foncron e 1S [ [ uncronva: 1
1N
W2l N
Mkr—RefLv 3 MKr—RefLvl
5
6
7
More| H More|
10f2 10 10f2

N

" 1o MY

Y/
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25.0kHz/QPSK 25.0kHz /16QAM
SENSEINT SENSEINT) ABLIG OFF
Vg Type: RMS
Trig: Free Run AvglHol Trig Run Avg|Hold:>100/100
7 satten: 16 a8 Founitow - Hatten: 16 4B
NextPeak| NextPeak|
Mkr2 9.464 72 GHz Mkr2 1.861 26 GHz|
Ref Offset 305 dB Ref Offset 305 dB
19 daidiv Ref 30.50 dBm -39.601 dBm 10 dBidv Ref 30.50 dBm -38.414 dBm|
T T
28
" Next Pk Right; " Next Pk Right|
j0.500 U
9.50
Next Pk Left] Next Pk Left|
395 9
Marker Delta) 98 ! Marker Delta|
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKkr—CF|
k]
1N 930.83 MHz 1N f 930.83 MHz 33690 dBm
w2 N f 9.46472 GHz w2 N f 186126GHz  38.414 dBm
3 Mkr—RefLvi, i Mkr—RefLvl
5 5
6 6
7 7
g More, g More|
10 10f2 10 10f2
1 v 1 v
< > < >
usa sTATuS. wsa. sTaTus.
25.0kHz /64QAM 25.0kHz /256QAM
Agilent Spectrum Analyzer Agilent Spectrum Analyze rept SA
500 A SEN ARG [ #% Tsoa ac| SENSEINT AALIGNOFF|12:18:30 PMFeh 2
[Marker 2 1.861261250000 GHz ) Avg Type: RMS Peak Search |Marker 2 9.420452000000 GHz ) Avg Type: RMS Peak Search
N0 Fast o Trig: Free Run AvglHold:>100100 TYPE[A PO Fast 3 Trig: Free Run Avg|Hold:>100/100 TYPE A A
IFGaim:Low __#Atten: 16 dB oeriA NN \FGainlow * HAtten: 16 dB oeT|A NN
NextPeak| NextPeak|
Mkr2 1.861 26 GHz Mkr2 9.420 45 GHz|
Ref Offset 305 dB Ref Offset 30.5 dB
[0 geidiy_Ref 30.50 dBm -37.948 dBm 10 geidy_Ref 30.50 dBm -39.165 dBm
T T
n 2
. Next Pk Right] . Next Pk Right|
o 500 o500
9.50 -9.50 e
Next Pk Left] 195 Next Pk Left|
.1 395 . e
T . ! ! Marker Deita 495 ! Marker Delta [
o ‘ } ‘ ‘ o | | | | |
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts Mkr—CF|| [#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF| ert
930.83 MHz 930,83 MHz 7 dBm ¥
186126 GHz 942045GHz  39.165 dBm Oy
3 Mkr—RefLvi 3 MKr—RefLvl
5 5
6 6
7 7
H More| H More| —
10 10f2 10 10f2
1 v 1 v
< > < >
wsa satus = status
trum Analyzer - §
500 AC SENSEINT ANALIGN OFF ; [ 1w Tsoa ac| SENSEINT AMALIGN OFF |12:23:49 PlFeb
Marker 2 3.125506250000 GHz Avg Type: RMS TRACE S| PeakSearch [Marker 2 1.861261250000 GHz ] Avg Type: RMS S¢| PeakSearch
oo Trig: Free Run AvglHold:>1001100 TVPE[B v PO Fast 3 Trig: Free Run Avg|Hold:>100/100 TYPE|A s
IFGain:Low #Atten: 16 dB oET|A I IFGain-Low #Atten: 16 dB s
NextPeak| NextPeak
Mkr2 3.125 51 GHz Mkr2 1.861 26 GHz|
Ref Offset 305 dB Ref Offset 30.5 dB
[0 geidy_Ref 30.50 dBm -40.306 dBm 19geidly_Ref 30.50 dBm -39.186 dBm
T T
05 20
. Next Pk Right] o Next Pk Right|
o 500 o 500
350 950 5
95 Next Pk Left] 195 Next Pk Left|
s 3 . q
495 T | | | Marker Delta 495 i ! ! Marker Delta
. -59.5
| \ \ \
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
|
930,83 MHz 930,83 MHz 33422 dBm
312551 GHz 186126GHz  39.186 dBm
3 Mkr—RefLvi H MKr—RefLvl
5 5
6 6
7 7
g More| g More,
10 10f2 10 10f2
1 v 1 o
< > < >
wsa, sTaTus.
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50.0kHz /64QAM 50.0kHz /256 QAM
Agilent Spectrum Analyzer - Swept SA
SENGEINT NALIGN OFF | 12:24:33 PMFeh 23,2024
Avg Type: RMS Tace[ o cg| PeakSearch
N R AvglHol 7 Trig: Free Ru Avg|Hold:>100/100 TYPE(A Wt
e, gate 1648 oo [FNO:Fast ) antson: 16 dB el oerA 111 10
NextPeak| NextPeak|
Mkr2 3.188 48 GHz| Mkr2 3.056 14 GHz|
Ref Offset 30.5 dB Ref Offset 30.5 dB
19 daidiv Ref 30.50 dBm -39.360 dBm 10 dBidv Ref 30.50 dBm -39.847 dBm|
T — T
208 | 1 |
" Next Pk Right; " | Next Pk Right|
j0.500 U
950 | r
5 1 1 1 Next Pk Left] Next Pk Left|
. -39.5 .
Marker Delta) 98 I ! Marker Delta|
595
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKkr—CF|
k] | S A
1N f 93083 MHz 33.245 dBm 1N f 930,83 MHz 34.083 dBm
w2 N f 3.188 48 GHz 39.360 dBm w2l N f 305614GHz  39.847 dBm
3 Mkr—RefLvi, i Mkr—RefLvl
5 5
6 3
7 7
g More, g More|
10 10f2) 10 10f2]
1 v 1 v
> < >
sTaTus

STATUS!

H
g

H
8

Nominal Frequency: 940.50 MHz Tx Port: Channel H

12.5kHz/QPSK

12.5kHz/16QAM

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
SENSEINT T p%:m’% OFF Peak Search - p&gA;:nNs S
: Trig: Free Run AvglHold:>100100 AvglHold:>100/100 TYPE[8 W
\FOmntow * #atten: 16 4B NN oeTlA NNRN 1
NextPeak| NextPeak|
Ref Offcet 305 dB Mkr2 3.309 22 GHZ] Ref Offset 305 dB Mkr2 3.186 59 GHZ]
[0 deidiy_Ref 30.50 dBm -39.831 dBm 10 geidiy__Ref 30.50 dBm -39.821 dBm
T . e
25 1 1 ]
" Next Pk Right; " Next Pk Right|
j0.500
9.50 m
5 1 1 1 Next Pk Left] Next Pk Left|
¢ ¢
! ! Marker Delta) 98 Marker Delta|
} . }
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts] MKr—CF|
] ] [ v ] fwon (W
940.78 MHz 33.138 dBm 1N 940.78 MHz 33.485 dBm
330922GHz  39.831dBm w2 N f 318659 GHz  39.795 dBm
Mkr—RefLvi 3 MKr—RefLvl
5
6
7
More, g More|
10f2 10 10f2
v 1 C]
< > < >
sTATus. wsa. sTaTus.

12.5kHz/256QAM

12.5kHz/64QAM
Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
500 AC SENSEINT] ANALIGIOF |08123:33AM Feb23, 2024 Peak Search I T NPLIGH OFF | 08:23:03 AMFeb 23, 2024 Peak Search
[Marker 2 1.881148250000 GHz i Avg Type: RMS TRACE[T- 375 6 eak Searc! [Marker 2 1.881148250000 GHz 1. Avg Type: RMS TRACE[T 3156 eak Searcl
PNO: Fast o Trig: Free Run Avg|Hold:>100/100 TYPE[A Wit PNO: Fast T Trig: Free Run AvglHold:> 1001100 TYPE(A iR
IFGaim:Low __#Atten: 16 dB oeTiA NN \FGainlow ~ HAtten: 16 dB oeT|A NN
NextPeak| NextPeak|
Mkr2 1.881 15 GHz Mkr2 1.881 15 GHz|
Ref Offset 30.5 dB Ref Offset 30.5 dB
[0 deidy_Ref 30.50 dBm -38.896 dBm 19 geidy_Ref 30.50 dBm -38.285 dBm|
T e e
» 2
. Next Pk Right| . Next Pk Right|
e b <00
9.50 i - -9.50 1 e
95 Next Pk Left] 195 Next Pk Left|
Marker Delta| 495 | ! I Marker Delta|
| \ \ |
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz.
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
]
940.78 MHz 33372 dBm
1.88115 GHz -38.285 dBm
Mkr—RefLv 3 MKr—RefLvl
5
6
7
More| H More
1 0f 2] 10 10f2
1" v
< &
wsa starus wss starus
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25.0kHz/QPSK

25.0kHz /16QAM

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
SENSEINT NALIGH OF ANALIGN OFF _|08:32:00 AM Peb 23, 2024
Avg Type: RMS 3i56| eakSearch Avg Type: RMS Tace[ o+ cg| PeakSearch
: Trig: Free Run AvglHold:>100/100 TYPE[ WA 2 Trig: Free Run Avg|Hold:>100/100 TYPE(A Wt
FOmntow * #atten: 16 4B oerlA 111411 Foantow > #Atten: 16 dB verlA NN
NextPeak| NextPeak|
Ref Offcet 305 dB Mkr2 9.439 87 GHZ Ref Offset 305 dB Mkr2 3.319 40 GHZ]
19 daidiv Ref 30.50 dBm -39.638 dBm 10 dBidv Ref 30.50 dBm -39.779 dBm|
T T
208
" Next Pk Right; " Next Pk Right|
j0.500 U
9.50
Next Pk Left] Next Pk Left|
395 .
| | Marker Delta) 98 ! Marker Delta|
595
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKkr—CF|
k]
1N f 940.78 MHz 33.257 dBm 1N f 940.78 MHz 33535 dBm
w2 N f 943987 GHz 39,638 dBm w2 N f 331940GHz  39.799 dBm
3 Mkr—RefLvi, i Mkr—RefLvl
5 5
6 6
7 7
g More, g More|
10 10f2 10 10f2
1 v 1 v
> < >
sTaTus.

H
8

STATUS!

H
g

25.0kHz /256 QAM

25.0kHz /64QAM
Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
0% AC SENSEINT] NALIGH OF Feb 23, [ T % Toow ac MALIGH O |0B:42i11 AM Peb23, 2024
Marker 2 9.458568750000 GHz Avg Type: RMS W[5 55| PeakSearch [Marker 2 8.388932250000 GHz ] Avg Type: RMS Sisc| PeakSearch
PNoFast oo Trig: Free Run Avg|Hold:>100/100 TYPE[A W PNO-Fast o Trig: Free Run AvglHold> 1001100 TYPE[8 e
IFGaim:Low __#Atten: 16 dB oeriA NN \FGainlow * HAtten: 16 dB oeT|A NN
NextPeak| NextPeak|
Ref Offset 305 dB Mkr2 9.458 57 GHz Ref Offset 30.5 dB Mkr2 8.388 93 GHz|
[0 deidiy__Ref 30.50 dBm -40.435 dBm 19 geidy_Ref 30.50 dBm -39.710 dBm|
T T
» 2
. Next Pk Right] . Next Pk Right|
o 500 b s00
9.50 -9.50 e
5 Next Pk Left] 195 Next Pk Left|
Marker Delta) 95 ‘ ‘ ‘ ‘ i Marker Deltal
. i 505
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
| A
94078 MHz 94078 MHz 33898 dBm
945857 GHz 838893GHz  39.710 dBm
3 Mkr—RefLvi 3 MKr—RefLvl
5 5
6 6
7 7
H More| H More
10 10f2 10 10f2
1 v 1 v
< > < >
sa starus wse starus
trum Analyzer - § \nalyze /ept SA
05 AC SENSEINT] NALIG O : T 0w A | SENSEINT ML OFF—(DB:a4i14 AM
Marker 2 2.657214750000 GHz Avg Type: RMS Tclos 55| Peak Search |Marker 2 3.294545750000 GHz Avg Type: RMS race[ - o | Peak Search
o Fas T Trig:Free Run AvglHold:>100/100 TYRE[A i PO Fast o Trig: Free Run AvglHold>1001100 TYPE(A i
IFGain:Low #Atten: 16 dB oET|A I IFGain-Low #Atten: 16 dB s
NextPeak NextPeak
et Omecta0s b WIkr2 2.657 21 GHZ] et Offeet 305 db Mkr2 3.294 55 GHZ]
[0 geidy_Ref 30.50 dBm -39.777 dBm 19geidly_Ref 30.50 dBm -39.773 dBm|
" T
205 20
. Next Pk Right] o Next Pk Right|
o 500 b 00
)50 550 —
95 Next Pk Left] 195 Next Pk Left|
- e
LAl s 9
| ‘ Marker Dettal 495 i T ! ‘ Marker Dettal
‘ ‘ -595
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
| A
940.78 MHz 33414 dBm 94078 MHz 33232 dBm
f 265721GHz  39.777 dBm 329455GHz  39.773 dBm
3 Mkr—RefLvi H MKr—RefLvl
5 5
6 6
7 7
g More| g More,
10 10f2 10 102
1 v 1 2
< > < >
sa starus wse starus
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50.0kHz /64QAM 50.0kHz /256 QAM
Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
R ls0g AC SENSEINT AVALIGN OF ANALIGN OFF __|08:45:13 AM Peb 23, 2024
Marker 2 9.447441500000 GHz Avg Type: RMS 5ioc| PeakSearch Avg Type: RMS wace| . cg| PeakSearch
: Trig: Free R AvglHold:>1001100 TYPE[ WA 7 Trig: Free Ru Avg|Hold:>100/100 TYPE A A
QIO T Togtetn Al e g o 0 et Al mh
NextPeak| NextPeak|
Ref Offcet 305 dB Mkr2 9.447 44 GHZ Ref Offset 305 dB Mkr2 3.180 43 GHZ]
19 daidiv Ref 30.50 dBm -39.132 dBm 10 dBidv Ref 30.50 dBm -39.687 dBm|
25
" Next Pk Right; " Next Pk Right|
j0.500 U
9.50
Next Pk Left] Next Pk Left|
-39.5 .
| ‘ Marker Deita 195 | ! Marker Delta
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKkr—CF|
k]
1N f 940.78 MHz 33.203 dBm 1N f 940.78 MHz 33873 dBm
w2 N f 944744GHz  39.132dBm w2 N f 318043GHz  39.687 dBm
3 Mkr—RefLvi, i Mkr—RefLvl
5 5
6 6
7 7
g More, g More|
10 10f2 10 10f2
1 v 1 v
< > < >
sTATus. wsa. sTaTus.

H
g

Nominal Frequency: 940.50 MHz Tx Port: Channel V

12.5kHz/QPSK

12.5kHz/16QAM

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
SENSEINT AALIGN OF ANALIGN OFF _|08:21:10 AM Peb23, 2024
Avg Type: RMS Peak Search Vg Type: RMS Tace[ - cg| PeakSearch
: Trig: Free Run AvglHold:>100100 AvglHold:>100/100 TYPE[8 W
\FOmntow * #atten: 16 4B NN A
NextPeak| NextPeak|
Ref Offcet 305 dB Mkr2 3.313 25 GHZ Ref Offset 305 dB Mkr2 3.278 68 GHZ]
[0 deidy_Ref 30.50 dBm -40.525 dBm 10 geidiy__Ref 30.50 dBm -40.384 dBm
e
28
" Next Pk Right; " Next Pk Right|
j0.500
9.50
5 Next Pk Left] Next Pk Left|
9 U
| Marker Delta) 98 Marker Delta|
505
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts] MKr—CF|
k] [__FUNCTION ] Fur
940.78 MHz 335675 dBm 1N f 940.78 MHz 33.284 dBm
331325GHz 40525 dBm w2 N f 327868GHz  -40.384 dBm
Mkr—RefLvi 3 MKr—RefLvl
5
6
7
More, g More|
10f2 10 10f2
v 1 C]
< > < >
sTATus. wsa. sTaTus.

12.5kHz/64QAM

Agilent Spectrum Analyzer - Swept SA

12.5kHz/256QAM

024

Do cEr Peak Search

Agilent Spectrum Analyzer - Swept SA

05:22:18 M Feb 23, 2
TRACE[ -

Avg Type: RMS

NALIGN OFF

Peak Search

SENSEINT] 03:21:53 AMFeb 23, 2024
TRACE[

T
Marker 23, 176407500000 GHz 1\ e

g Type:
Avg|Hold:>100/100 TYPE(A iR
DeT[A NN

STATUS!

S00_AC
Marker 2 1.881148250000 GHz ) Avg Type: RMS 3456
N0 Fast 3 Trig: Free Run AvglHold:>100100 TveEs
IFGainLow ©_#Atten: 16 dB DETIA NNKN IFGainLow © #Atten: 16 dB
NextPeak| NextPeak|
Mkr2 1.881 15 GHZ] Mkr2 3.176 41 GHZ]
Ref Offset 305 dB Ref Offset 30.5 dB
[0 deidiy_Ref 30.50 dBm -38.959 dBm 10 geidy_Ref 30.50 dBm -39.061 dBm
n
. Next Pk Right| . Next Pk Right|
o 500 o500
9.50 950 e
95 Next Pk Left] 195 Next Pk Left|
Marker Delta) 495 ! ! Marker Delta|
55 ‘ 595
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
L
N f 940.78 MHz 9 dBm
N f 317641GHz  39.061 dBm
3 Mkr—RefLv 3 MKr—RefLvl
5 5
6 6
7 7
H More| H More|
10 10f2 10 10f2
v 1 v
8 < 52
sTaTus.
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25.0kHz /16QAM

25.0kHz/QPSK
Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
SENSEINT NALIGH OF ANALIGN OFF _|08:16:32 AM Peb 23, 2024
Avg Type: RMS 3i56| eakSearch Avg Type: RMS TRace 55| PeakSearch
: Trig: Free Run AvglHold:>100/100 TYPE[ WA 2 Trig: Free Run Avg|Hold:>100/100 TYPE(A Wt
FOmntow * #atten: 16 4B oerlA 111411 Foantow > #Atten: 16 dB verlA NN
NextPeak| NextPeak|
Ref Offcet 305 dB Mkr2 1.881 15 GHZ] Ref Offset 305 dB Mkr2 8.391 06 GHZ]
19 daidiv Ref 30.50 dBm -39.575 dBm 10 dBidv Ref 30.50 dBm -39.852 dBm|
208
" Next Pk Right; " Next Pk Right|
j0.500 U
9.50
Next Pk Left] Next Pk Left|
-39.5 .
| Marker Delta) 98 Marker Delta|
595
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKkr—CF|
k]
1N f 940.78 MHz 33.443 dBm 1N f 940.78 MHz 33.492 dBm
w2 N f 188115GHz 39575 dBm w2 N f 839106 GHz  39.852 dBm
3 Mkr—RefLvi, i Mkr—RefLvl
5 5
6 6
7 7
g More, g More|
10 10f2 10 10f2
1 v 1 v
< > < >
sTATuS. wsa. sTaTus.

H
g

25.0kHz /256 QAM

STATUS

25.0kHz /64QAM
Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
500 AC SENSEINT AALIGN OF Feb23, Peak Search [ 1w Tsoa ac ALGNGE | 0B1/SOM 22004 | s
Marker 2 1.881148250000 GHz i Avg Type: RMS E[-3:56 eak Searcl [Marker 2 1.881148250000 GHz T Avg Type: RMS 3756 eak Searcl
N0 Fast o Trig: Free Run AvglHold:>100100 TYPE[A PO Fast 3 Trig: Free Run Avg|Hold:>100/100 TYPE(A W
IFGaim:Low __#Atten: 16 dB oeriA NN \FGainlow * HAtten: 16 dB oeT|A NN
NextPeak| NextPeak|
Ref Offset 305 dB Mkr2 1.881 15 GHZ Ref Offset 305 dB Mkr2 1.881 15 GHZ]
[0 geidiy_Ref 30.50 dBm -38.768 dBm 19 geidy_Ref 30.50 dBm -38.414 dBm|
n 2
. Next Pk Right] . Next Pk Right|
o 500 o500
9.50 -9.50 e
Next Pk Left] 195 Next Pk Left|
: ‘ Marker Delta) 95 ‘ ‘ ‘ Marker Deltal
\ \ \
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
940.78 MHz 33.336 dBm 940.78 MHz 33972 dBm
188115GHz  38.768 dBm 188115GHz 38414 dBm
3 Mkr—RefLvi 3 MKr—RefLvl
5 5
6 6
7 7
H More| H More
10 10f2 10 10f2
1 v 1 v
< > < >
s sTaTUS: wso, sTaTus.
trum Analyzer - § A
00 AC SENSEINT ANALIGN OFF i — S00 AC SENSEINT UMALIGN OFF [08:11:22 AM
Marker 2 3.183510000000 GHz Avg Type: RMS TRACE] 56 Marker [Marker 2 3.183510000000 GHz | Avg Type: RMS TRACE] 56 Marker
oo Trig: Free Run AvglHold:>1001100 TVPE[B v PNO: Fost T3 Trig: Free Run Avg|Hold:>100/100 TYPE|A s
\FGain:Low __ #Atten: 16 4B P select Marker | \FGain:Low __HAtten: 16 dB EE) select Marker |
Mkr2 3.183 51 GHZ 2 Mkr2 3.183 51 GHZ 2
Ref Offset 305 dB Ref Offset 30.5 dB
[0 geidy_Ref 30.50 dBm -40.115 dBm 19geidly_Ref 30.50 dBm -40.366 dBm|
05 20
. Normal| o Normalf
o 500 o500
350 . 950 oo
95 Delta 195 Deltaj
s 0 . 3
195 | | Fixed! 495 ‘ ‘ Fixed:
' \ \ .
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) off| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) off|
|
N f 940.78 MHz 33514 dBm 940.78 MHz 33.301 dBm
N f 318351GHz 40115 dBm 318351GHz 40366 dBm
3 Properties», 3 Properties»|
5 5
6 6
7 7
g More| g More,
10 10f2 10 10f2
1 v 1 o
> < >
sTaTus.
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50.0kHz /64QAM 50.0kHz /256QAM
Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
SENSEINT AVALIGN OF SENSEINT) ANALIGN OFF _|08:12:41 AM Peb23, 2024
Avg Type: RMS 3156 Marker Avg Type: RMS TRace ==|  Peak Search
: Trig: Free Run AvglHold:>1001100 TYPE[ WA 3 Trig: Free Run Avg|Hold:>100/100 TYPE A A
FOmntow * #atten: 16 4B serld oot Marker Foantow > #Atten: 16 dB i it
»| NextPeak|
Ref Offcet 305 dB Mkr2 3.183 51 GHZ 2 Ref Offset 305 dB Mkr2 1.881 15 GHZ]
19 daidiv Ref 30.50 dBm -40.425 dBm 10 dBidv Ref 30.50 dBm -38.690 dBm|
et 99.99 °Bm
x P
" Normall " Next Pk Right|
j0.500
9.50
Deltal Next Pk Left|
Q - 9
! I ! Fixed| 98 Marker Delta|
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts] off| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
k] [ v
1N f 940.78 MHz 33.356 dBm 1N f 940.78 MHz 33.378 dBm
w2 N f 318351GHz 40425 dBm w2 N f 188115GHz  38.690 dBm
3 Properties> 3 Mkr—RefLvl
5 5
6 6
7 7
g More, g More|
10 10f2 10 10f2
1 v 1 v
< > < >
usa sTATuS. wsa. sTaTus.

Nominal Frequency: 930.50 MHz Tx Port: Channel H

12.5kHz/ QPSK

12.5kHz/ QPSK/930.4300 -930.4600 MHz

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

509 AC NALIGNOFF | 02103:59 PMFeh 23, 2024 [ #% Tsoa ac| AALIGN OFF  |01:59:31 PMFeb 23, 2024
[Center Freq 930.500000 MHz Avg Type: RMS ce[[-5 55| RecallState [Center Freq 930.420000 MHz ] Avg Type: RMS mace[-5icg | Recall State
PO Close 5 Trig: Free Run AvglHold:>1001100 TYPE[B PO Wide o Trig: Free Run Avg|Hold:>100/100 TYPE(8 W
PASS IFGain:Low — #Atten: 20 dB oeTla KN PHO: Wide T actan: 30 dB Der|A RN 1
FromFile... FromFile...
Ret Oect 305 4B Mkr1 930.428 37 MHZ]
[0deiciv__Ref 30.50 dBm 10 eidiv_Ref 20.00 dBm -65.209 dBm|
Trace 1 Pass
EditRegister Edit Register
ne Names’ wo Names>
05 | - 00 y
Vi A Register 1 Register 1
I\ Last: 31212019 Last: 311212019
o 500 ‘ T 3:54:55 PM| 100 — 3:54:55 PM|
9.50 I Register 2| 200 Register 2|
\ (empty); (empty)|
05 / 00
295 Register 3 400 Register 3|
(empty) (empty)
395 -50.0
Register 4 Register 4|
98 (empty); 600 . (empty)|
e 700
More, More|
Center 930.50000 MHz Span 50.00 kHz 1of3) | istart 3040500 MHz Stop 930.43500 MHz 1of3
#Res BW 300 Hz #VBW 910 kHz* Sweep 659.7 ms (1001 pts!] | #Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts),
wsa | iFile <12.5k.state> recalled status usG status
12.5kHz/ QPSK/930.5400 -930.5700 MHz 12.5kHz/16QAM
Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
500 AC SENSEINT UNALIGN O |02101:44 PMFeb 23, 2024 [ 1 #% Tsoa ac| SEINT JNALIGN OFF |02:05:55 PMFeb 23, 2024
[Center Freq 930.555000 MHz Avg Type: RS w5 55| RecallState [Center Freq 930.500000 MHz ] g Type: RMS Tace o[ RecallState
o Wide T Trig: Free Run AvglHold:>1001100 TVPE[A v PO Close ) Trig: Free Run Avg|Hold:>100/100 TYPE A s
Low © #Atten:30 dB oeTla KK PASS IFGaimLow * #Atten: 20 dB Der|A NN
MKkr1 930.540 00 MHZ FromFile... ot Offset 305 4B FromFile...
10 gBidiv__Ref 20,00 dBm -19.691 dBm| [0 gBidiv__Ref 30.50 dBm
N Trace 1Pass
EditRegister EditRegister
00 N q 0 >
lames Names
000 105
Register 1 Register 1
Last: 31212019) Last: 311212019
00 — 3:54:55 PM| 0500 3:54:55 PM|
200 Register 2 950 : Register 2|
(empty) / \ fempty)
o 195
400 Register 3 295 Register 3|
(empty); (empty)|
00 395
. Register 4, Register 4|
800 (empty) 25 (empty)
o 595
More| More,
Start 930.54000 MHz Stop 930.57000 MHz 1of311 center 930.50000 MHz Span 50.00 kHz 1of3
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 ptsﬂ | #Res BW 300 Hz #VBW 910 kHz* Sweep 659.7 ms (1001 pts)
sa satus ™ staTus,
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12.5kHz/ 16QAM /930.4300 -930.4600 MHz 12.5kHz/ 16QAM /930.5400 -930.5700 MHz
Agilent Spectrum Analyzer - Swept SA Pt i ——y
SENSEINT] ANALIGN OFF ‘SENSEIINT] NALIGN OFF : . I o cemen |
Avg Type: RMS 3456 RecallStete Avg Type: RMS e Recall State
No:Wide (O Trig: Free Run AvglHold:>100/100 2 e Center Freq 930.555000 M'::m Wide @‘ Trig: Free Run A\:;ﬁumfnonmo TYPE(A it
WWGainlow  #Atten:30 dB cerA Y i \FGain:Low © #Atten: 30 dB oera T ]
Mkr1 930.428 37 MHZ]| ~ FromFile.. ki1 930,540 00 iHZl| ~ FromFile..
19 deieiv Ref 20.00 dBm -65.038 dBm| 10 dBiciv__Ref 20.00 dBm -19.446 dBm
og
EdilRegister} Edit Register}
0o Names " Names
000 o
Register 1 Register 1
Last: 311212019 Last: 311212019
00 T T = 3:54:55 PM| 100 : T 3:54:55 PM|
200 Register 2| -200 Register 2|
(empty)! (empty)|
00 300
400 Register 3| 00 | - | Register 3|
(empty); (empty)]
0.0 -50.0 .
Register 4| - Register4|
. " — (empty) 600 : - (empty)
700 00
More| More|
Start 930.40500 MHz Stop 930.43500 MHz, 10f3l|  Istart 930.54000 MHz Stop 930.57000 MHz 10f3
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000ms (1001 pts) || #Res BW 30kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts),
se Starus wss Starus
12.5kHz/ 64QAM 12.5kHz/ 64QAM /930.4300 -930.4600 MHz
Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
500 AC SENSEINT] RGN OFF Recall Stat T ANALIGN OFF | 02:00:24 PMFeb 23,2024 Recal Stat
[Center Freq 930.500000 MHz i Avg Type: RMS 3i56 ecall State [Center Freq 930.420000 MHz T Avg Type: RMS 3756 ecall State
PNO: Close 5 Trig: Free Run AvglHold:>100/100 TYPE[A st PNO: Wide (oo Trig: Free Run AvglHold:>100/100 TYPE(A i
PASS IFGainlow ~ #Atten:20 dB oeTlA N \FGainlow ~ #Atten: 30 dB oET|A NKNKN
FromFile... FromFile...
Ref Offset305 4B Mkr1 930.428 37 MHZ
10dsidiv__Ref 30.50 dBm [0dEidiv__Ref 20.00 dBm -64.914 dBm|
Trace 1Pass — ¢ —
‘ EdltReglster} Edit Reglsler>
Names e Names
yi i\ Register 1 Register 1
‘ ‘\ Last: 311212019 Last: 311212019
j0.500 1 i 3:54:55 PM| -100 SRR 3:54:65 PM|
|
9.50 ! y Register 2| 200 Register 2|
(empty); (empty)|
o5 200
295 | | Register 3 00 1 1 Register 3|
\ (empty)] (empty)|
05 500
LA Ny P % A ; Register 4, Register 4|
s (empty) o0 T (empty)
; (3 -
w5 700
More| More|
Center 930.50000 MHz Span 50.00 kHz, 10f3| | Istart 930.40500 MHz Stop 930.43500 MHz, 1of3
#Res BW 300 Hz #VBW 910 kHz* Sweep 659.7 ms (1001 pts!] | #Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts),
== Starus wsa, Starus
P e ——y rept
506 AC AAIGIOR__[020115PUFb 23,202 [ o e | I R | SENSE:INT) ANALUGN OFF|02:09:17 PMFeb
Center Freq 930.555000 MHz i Avg Type: RMS TRACE[- 315 6 ecall State [Center Freq 930.500000 MHz 1. Avg Type: RMS TRACE] 56
PG Wide = Trig: Free Run AvglHold:> 1001100 TYPE[A it PIO: Closs 55O T7ig: Free Run Avg|Hold:>1001100 TYPE|A s
IFGain:Low #Atten: 30 dB oET|A I PASS IFGainL ow HAtten: 20 dB Tfa NN NN
MKkr1 930.540 00 MHZ FromFile... ot Offeet 305 4B FromFile...
1 dBidiv__Ref 20.00 dBm -19.273 dBm 10deiciv__Ref 30.50 dBm
“ Trace 1 Pass
EditRegister Edit Register
»| »|
0o Names s T Names
000 105 | |
Register 1 Register 1
Last: 311212019 Last: 311212019
e T T S 3:54:65 PM 0.500 3:54:55 PM|
200 Register 2 950 4 Register 2|
(empty) / \ (empty)
00 195
0.0 - | | Register 3| 205 ¥, | | Register 3|
(empty)] (empty)|
00 35 |
. . Register 4| . . ) N g » Register 4|
o =y (empty) 495 (empty)
700 595
More| More,
Start 930.54000 MHz Stop 930.57000 MHz 1of311 |center 930.50000 MHz Span 50.00 kHz 1of3
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts) || #Res BW 300 Hz #VBW 910 kHz* Sweep 659.7 ms (1001 pts)
wse Staus wse [
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